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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The Xwireless LLC’s product, model number: SYNQ (FCC ID: 2ADLJSYNQ) or the "EUT" in this report
was a 4G smart phone, which was measured approximately: 141 mm (L) x 71 mm (W) x 9 mm (H), rated
with input voltage: DC 3.7 V battery or DC 5.0V from adapter.

Adapter Information:

Model: SYNQ

Input: AC 100-240V, 50/60Hz, 0.15 A
Output: DC 5.0 V, 1.0A

*All measurement and test data in this report was gathered from production sample serial number: 180917004.
(Assigned by BACL, Shenzhen). The EUT supplied by the applicant was received on 2018-09-17.
Objective

This test report is prepared on behalf of Xwireless LLC in accordance with Part 2-Subpart J, Part 22-
Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation

characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15B JBP and FCC Part 15.247 DSS & DTS submissions with FCC ID: 2ADLJSYNQ.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

Applicable Standards: TIA/EIA 603-D.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +1.5dB
Unwanted Emission, conducted +1.5dB
Emissions, Below 1GHz +4.70dB
radiated Above 1GHz +4.80dB
Temperature +1C
Supply voltages +0.4%

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration
The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . N 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
o |
i CMWS00/ AC Power i
: CMU200 Source :
A
Antenna EUT 5
=
Non-Conductive Table
150 cm above Ground Plane
< | 1.5Meters | >
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result

§1.1307 , §2.1093 RF Exposure (SAR) Compliance*

§2.1046; § 22.913 (a);
§24.232 (c); §27.50 (c) (d) (h)
§2.1047 Modulation Characteristics Not Applicable

§ 2.1049; § 22.905;

RF Output Power Compliance

§ 22.917: § 24.238: §27.53 Occupied Bandwidth Compliance
5 2§422é(%)35(1a)§§222795137($)(m) Spurious Emissions at Antenna Terminal Compliance
§ 2§ 422§25(?;)§§2227%137($1{;)(m) Field Strength of Spurious Radiation Compliance
§2 4_232 ?:)9;;7(2)3 (h)(m) Band Edge Compliance

§2.1055; § 22.355; Frequency stability Compliance

§ 24.235; 827.54;

Note: * Please refer to SAR report released by BACL, report number: RSZ180917004-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

TEST EQUIPMENT LIST
.. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2017-12-22 | 2020-12-21
Rohde & Signal Analyzer FSEM 845987/005 2018-06-23 | 2019-06-23
Schwarz
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
COM-POWER Pre-amplifier PA-122 181919 2018-05-22 | 2018-11-22
Sonoma .
instrument Amplifier 310N 186238 2018-05-12 | 2018-11-12
Anritsu Signal Generator 68369B 004114 2017-12-24 | 2018-12-24
Rohde & EMI Test Receiver ESCI 101120 2018-08-01 | 2019-02-01
Schwarz
COM POWER Dipole Antenna AD-100 041000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2018-08-18 | 2021-08-17
Ducommun UFA147A-2362-
technologies RF Cable 100100 MFR64639 231029-003 | 2018-08-01 | 2019-02-01
Ducommun
technologies RF Cable 104PEA 218124002 2018-05-21 | 2018-11-21
Ducommun
technologies RF Cable RG-214 1 2018-05-21 | 2018-11-19
Ducommun
technologies RF Cable RG-214 2 2018-05-22 | 2018-11-22
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Ducommun
technologies Horn Antenna ARH-4223-02 1007726-03 2017-12-29 | 2020-12-28
geegasl'rg'é Amplifier QLW-18405536-J0 15964001002 2018-08-01 | 2019-02-01
MICRO- . .
TRONICS High Pass filter 1.3GHz 101120 2018-08-01 | 2019-02-01
MICRO- . .
TRONICS High pass filter 3.5GHz N/A 2018-08-01 | 2019-02-01

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2017-12-24 | 2018-12-24
Rohde Schwarz | EMI Test Receiver ESR 1316'3003;? 3-101746- 2018-07-11 | 2019-07-11
Temperature &
ESPEC Humidity Chamber EL-10KA 09107726 2017-12-21 | 2018-12-21
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
Agilent Vector signal source N5182B MY53051503 2018-06-23 | 2019-06-23
Rohde & Wideband Radio
Communication CMU200 106891 2017-12-14 | 2018-12-14
Schwarz
Tester
Wideband Radio
Rohde & Communication CMWS500 1201.002K50-146520- | 518 06-23 | 2019-06-23
Schwarz wh
Tester
Ducommun .
technologies RF Cable RG-214 3 Each Time
WEINSCHEL 3dB Attenuator N/A N/A Each Time
N/A Power Splitter N/A N/A Each Time

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result

Compliance, please refer to the SAR report: RSZ180917004-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50(c) (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to §27.50(c), Portable stations (hand-held devices) in the 600 MHz uplink band and the 698-
746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:

The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMWS500
EUT Attenuator CMU200

Radiated method:

TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Haiguo Li on 2018-09-28.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

Conducted Power

Cellular Band (Part 22H)

Frequency ASTERIEES Qo Limit
Mode Channel (MHz) Power (dBm)
(dBm)
128 824.2 32.47 38.45
GSM 190 836.6 32.43 38.45
251 848.8 32.39 38.45
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 32.45 30.49 28.30 27.20 38.45
GPRS 190 836.6 32.44 30.42 28.29 27.07 38.45
251 848.8 32.37 30.36 28.21 27.06 38.45
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 26.43 24.11 22.56 21.02 38.45
EGPRS 190 836.6 26.63 24.26 22.64 21.24 38.45
251 848.8 26.72 24.34 22.73 21.06 38.45
Average Output Power
Test Test e (dBm)
Mode A Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.40 21.22 21.32
1 20.83 20.72 20.66
2 20.79 20.62 20.56
HSDPA
3 20.90 20.77 20.75
4 20.75 20.65 20.59
WCDMA
(Band V) Normal 1 20.99 20.84 20.76
2 20.95 20.81 20.67
HSUPA 3 20.97 20.96 20.80
4 20.94 20.74 20.71
5 20.96 20.89 20.87
HSPA+ 1 21.08 21.04 21.12

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D
PCS Band (Part 24E)
Average Output 4]
Mode Channel Fr((;(/}lll_lezl;cy Power (ﬁgﬁg
(dBm)
512 1850.2 29.27 33
GSM 661 1880.0 29.73 33
810 1909.8 29.60 33
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 29.05 27.18 24.86 23.77 33
GPRS 661 1880.0 29.52 27.61 25.35 24.29 33
810 1909.8 29.80 27.96 25.88 24.70 33
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 2457 22.41 20.52 19.23 33
EGPRS 661 1880.0 24.90 22.61 20.71 19.48 33
810 1909.8 25.25 22.93 21.01 19.76 33
Average Output Power
Test Test S (dBm)
Mode o Sub
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 21.54 21.64 21.87
1 20.57 20.71 20.74
2 20.62 20.65 20.63
HSDPA
3 20.66 20.80 20.86
4 20.61 20.69 20.68
WCDMA 1 20.84 20.92 20.65
(Band I1) Normal
2 20.76 20.81 20.55
HSUPA 3 20.78 20.97 20.73
4 20.71 20.82 20.52
5 20.92 20.90 20.76
HSPA+ 1 20.86 20.84 20.89

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 10.52 13
GSM Middle 10.32 13
High 10.15 13
PAR Limit
Mode Channel (dB) (dB)
Low 11.54 13
EGPRS Middle 11.36 13
High 11.62 13
Mode Channel PAR (dB) Limit (dB)
Low 3.78 13
RMC -
(BPSK) Middle 3.53 13
High 3.73 13
Low 3.72 13
(['6%):0) Middle 3.57 13
High 3.76 13
Low 3.76 13
HSUPA -
(BPSK) Middle 3.51 13
High 3.74 13
Low 3.94 13
HSPA+ Middle 3.81 13
High 3.91 13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 10.62 13
GSM Middle 10.42 13
High 10.26 13
PAR Limit
Mode Channel (dB) (dB)
Low 11.72 13
EGPRS Middle 11.52 13
High 11.67 13
PAR Limit
Mode Channel (dB) (dB)
Low 3.18 13
RMC :
(BPSK) Middle 2.92 13
High 3.17 13
Low 3.14 13
HSDPA :
(16QAM) Middle 2.92 13
High 3.16 13
Low 3.18 13
HSUPA :
(BPSK) Middle 2.96 13
High 3.15 13
Low 3.54 13
HSPA+ Middle 3.21 13
High 3.51 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

Radiated Power

GSM Mode:
renuency o e e ey B om0
(MH2) | Gpvy | Degree Hfllf)h‘ g}g,; ({;;;V;‘) loss | Gain | (Ggm) | (4BM | (@B)
(dB) | (dBi)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 91.79 80 1.6 H 29.8 0.70 0.0 29.10 38.45 9.35
836.6 85.42 304 2.5 \% 25.4 0.70 0.0 24.70 38.45 | 13.75
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 88.30 293 1.7 H 18.3 1.30 9.40 26.40 33 6.6
1880.00 | 85.30 321 2.1 \% 15.0 1.30 9.40 23.10 33 9.9
EDGE Mode:
‘Frequency RRz?:iiiV:; Tlgztg?:le RX Anenna Sllgit:ll;teintenna Azi(g:lte Limit | Margin
(MH2) | GBvy | Degree H(elf)h‘ (1;;’};; ({;g;l') loss | Gain | (ggm) | (4BM) | (@B)
(dB) | (dBi)
ERP for Cellular Band (Part 22H), Middle Channel
836.60 87.35 188 2.3 H 25.4 0.70 0.0 24.70 38.45 | 13.75
836.60 84.32 267 2.1 \% 24.3 0.70 0.0 23.60 38.45 | 14.85
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 86.24 178 1.8 H 16.2 1.30 9.40 24.30 33 8.7
1880.00 | 84.15 232 1.2 \% 13.9 1.30 9.40 22.00 33 11.0
WCDMA Mode:
Frequency Receiyer Turntable LS LE Su(lj):tl::te:ntenna Absolute Limit | Margin
MH) (5w | Degree | Pent| Potar | Level | Cioss | “Gain | (qpm) | @B | (@B)
(dB) | (dBi)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.60 85.34 293 1.9 H 233 | 0.70 0.0 22.60 38.45 15.85
836.60 82.18 69 2.2 \% 222 | 0.70 0.0 21.50 38.45 16.95
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 83.96 9 1.8 H 13.9 1.30 9.40 22.00 33 11.0
1880.00 | 79.48 13 1.9 \% 9.2 1.30 9.40 17.30 33 15.7
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

LTE Band 2:
Maximum Output Power
Ba(lll\fllgiz()lth Modulation RB size/RB Offset Cl%;lrrlel é\fl;dndliil Cll;lz:gillel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.81 2251 22.26
RB Size=1, RB Offset=2 2252 23.16 22.84
RB Size=1, RB Offset=5 22.36 22.71 22.87
QPSK RB Size=3, RB Offset=0 22.58 22.81 23.29
RB Size=3, RB Offset=1 22.70 23.34 22.94
RB Size=3, RB Offset=2 22.33 22.92 23.52
RB Size=6, RB Offset=0 21.44 22.15 22.27
L RB Size=1, RB Offset=0 21.86 21.58 21.75
RB Size=1, RB Offset=2 21.87 22.09 22.22
RB Size=1, RB Offset=5 21.91 22.12 21.85
16QAM RB Size=3, RB Offset=0 22.92 2221 21.45
RB Size=3, RB Offset=1 22.98 21.42 21.85
RB Size=3, RB Offset=2 21.73 2221 21.91
RB Size=6, RB Offset=0 20.69 21.00 20.91
RB Size=1, RB Offset=0 22.20 21.77 21.54
RB Size=1, RB Offset=7 22.77 22.84 22.46
RB Size=1, RB Offset=14 22.87 22.93 2253
QPSK RB Size=8, RB Offset=0 21.60 22.02 22.01
RB Size=8, RB Offset=4 21.79 22.03 21.78
RB Size=8, RB Offset=7 21.75 22.23 21.26
RB Size=15, RB Offset=0 21.99 22.10 21.75
30 RB Size=1, RB Offset=0 21.67 21.63 21.84
RB Size=1, RB Offset=7 21.93 21.77 21.86
RB Size=1, RB Offset=14 21.95 21.47 22.01
16QAM RB Size=8, RB Offset=0 21.03 21.37 21.16
RB Size=8, RB Offset=4 20.93 21.20 21.15
RB Size=8, RB Offset=7 21.09 20.83 21.23
RB Size=15, RB Offset=0 21.42 20.66 20.81
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

e ' ' Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.49 22.44 22.81

RB Size=1, RB Offset=12 23.28 22.73 23.50

RB Size=1, RB Offset=24 22.95 22.74 22.83

QPSK RB Size=12, RB Offset=0 21.71 21.95 22.29

RB Size=12, RB Offset=6 22.09 21.86 21.73

RB Size=12, RB Offset=11 22.17 21.70 21.66

RB Size=25, RB Offset=0 21.88 21.89 22.18

>0 RB Size=1, RB Offset=0 21.59 21.86 21.82

RB Size=1, RB Offset=12 21.74 22.06 21.89

RB Size=1, RB Offset=24 21.66 22.02 22.26

16QAM RB Size=12, RB Offset=0 21.03 20.99 20.98

RB Size=12, RB Offset=6 20.99 21.08 21.17

RB Size=12, RB Offset=11 21.25 20.83 21.11

RB Size=25, RB Offset=0 20.97 21.07 20.77

RB Size=1, RB Offset=0 22.37 22.63 22.59

RB Size=1, RB Offset=24 23.09 23.13 22.82

RB Size=1, RB Offset=49 22.93 22.90 22.61

QPSK RB Size=25, RB Offset=0 21.91 21.83 22.22

RB Size=25, RB Offset=12 21.76 22.02 21.54

RB Size=25, RB Offset=24 21,51 22.07 21.72

RB Size=50, RB Offset=0 21.64 21.84 21.98

100 RB Size=1, RB Offset=0 21.94 21.67 21.85

RB Size=1, RB Offset=24 22.90 22.69 22.79

RB Size=1, RB Offset=49 22.54 22.62 22.71

16QAM RB Size=25, RB Offset=0 21.00 21.07 21.10

RB Size=25, RB Offset=12 21.08 20.95 20.97

RB Size=25, RB Offset=24 20.81 21.16 21.00

RB Size=50, RB Offset=0 21.07 21.18 20.99
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.55 22.45 22.75

RB Size=1, RB Offset=37 22.62 22.81 23.21

RB Size=1, RB Offset=74 22.89 23.00 22.73

QPSK RB Size=36, RB Offset=0 21.93 22.08 21.26

RB Size=36, RB Offset=18 22.09 22.07 22.26

RB Size=36, RB Offset=37 22.35 21.97 21.89

RB Size=75, RB Offset=0 21.76 22.19 21.35

150 RB Size=1, RB Offset=0 21.55 2191 21.74

RB Size=1, RB Offset=37 21.91 22.20 21.96

RB Size=1, RB Offset=74 22.19 21.94 21.98

16QAM RB Size=36, RB Offset=0 21.03 20.80 21.38

RB Size=36, RB Offset=18 20.91 20.84 21.25

RB Size=36, RB Offset=37 20.98 21.03 20.93

RB Size=75, RB Offset=0 20.93 20.94 23.20

RB Size=1, RB Offset=0 22.75 22.51 22.45

RB Size=1, RB Offset=49 22.53 22.69 23.22

RB Size=1, RB Offset=99 23.25 22.70 22.94

QPSK RB Size=50, RB Offset=0 22.50 21.84 21.87

RB Size=50, RB Offset=24 21.57 21.94 22.05

RB Size=50, RB Offset=49 21.87 22.19 21.59

RB Size=100, RB Offset=0 21.61 22.15 21.84

200 RB Size=1, RB Offset=0 21.85 21.49 21.66

RB Size=1, RB Offset=49 22.80 22.44 23.29

RB Size=1, RB Offset=99 21.99 22.78 22.66

16QAM RB Size=50, RB Offset=0 21.54 21.11 21.94

RB Size=50, RB Offset=24 21.43 21.06 20.87

RB Size=50, RB Offset=49 21.31 21.60 20.87

RB Size=100, RB Offset=0 21.10 21.05 21.14

FCC Part 27, FCC Part 22H/24E

Page 19 of 160




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%*;SRB 6.14 13 Pass
stéig())ORB 6.43 13 Pass
16Q'g‘i'\z"e§lRB 6.95 13 Pass
lGQAg/ilZSOORB 6.84 13 Pass
QPSK:
Frequency lliecei‘ver ’tl;:;)liz e Sucbzt;i:tedAntenna e Limit
(MHz) ((;g‘:ll\l;)g Angle Height | Polar | Level Loss Gain (Ici%v:]l) (dBm)
Degree m) | @V) | @Bm) | qpr | g
Middle Channel
1.4 MHz Bandwidth
1880.00 84.52 157 11 H 14.5 1.30 9.40 22.60 33
1880.00 83.17 133 1.9 \ 12.9 1.30 9.40 21.00 33
3 MHz Bandwidth
1880.00 84.21 91 2.2 H 14.2 1.30 9.40 22.30 33
1880.00 82.54 106 18 \Y/ 12.3 1.30 9.40 20.40 33
5 MHz Bandwidth
1880.00 83.52 91 2.3 H 13.5 1.30 9.40 21.60 33
1880.00 82.23 37 1.9 \Y/ 12.0 1.30 9.40 20.10 33
10 MHz Bandwidth
1880.00 83.14 34 15 H 13.1 1.30 9.40 21.20 33
1880.00 81.72 65 1.7 \Y 115 1.30 9.40 19.60 33
15 MHz Bandwidth
1880.00 82.51 204 1.8 H 12.5 1.30 9.40 20.60 33
1880.00 81.42 14 24 Vv 11.2 1.30 9.40 19.30 33
20 MHz Bandwidth
1880.00 82.12 140 1.7 H 12.1 1.30 9.40 20.20 33
1880.00 81.26 4 1.3 \ 11.0 1.30 9.40 19.10 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

16QAM:
. Turn Rx Antenna Substituted
Frequency l;zzeali\':r table . Cable | Antenna A})Jse(:}:lte Limit
(MHz) | cipvy | Angle H;f)ht :’Ig/‘@r) (flg;') Loss | Gain | (agm) | (4BM
Degree (dB) (dBi)
Middle Channel

1.4 MHz Bandwidth

1880.00 84.32 143 15 H 14.3 1.30 9.40 22.40 33

1880.00 83.24 339 11 V 13.0 1.30 9.40 21.10 33
3 MHz Bandwidth

1880.00 84.12 201 2.3 H 14.1 1.30 9.40 22.20 33

1880.00 83.02 129 1.8 V 12.8 1.30 9.40 20.90 33
5 MHz Bandwidth

1880.00 83.65 326 1.9 H 13.6 1.30 9.40 21.70 33

1880.00 82.84 53 2.0 \ 12.6 1.30 9.40 20.70 33
10 MHz Bandwidth

1880.00 83.42 198 15 H 134 1.30 9.40 21.50 33

1880.00 82.53 32 1.9 \Y 12.3 1.30 9.40 20.40 33
15 MHz Bandwidth

1880.00 83.26 280 2.0 H 13.2 1.30 9.40 21.30 33

1880.00 82.27 10 14 V 12.0 1.30 9.40 20.10 33
20 MHz Bandwidth

1880.00 83.15 99 15 H 13.1 1.30 9.40 21.20 33

1880.00 82.06 314 1.6 \% 11.8 1.30 9.40 19.90 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset G G e
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.00 22.24 22.20
RB Size=1, RB Offset=2 2259 22.66 22.80
RB Size=1, RB Offset=5 2263 22.80 23.05
QPSK RB Size=3, RB Offset=0 22,65 22.89 2352
RB Size=3, RB Offset=1 22.84 23.01 23.00
RB Size=3, RB Offset=2 22,61 23.06 23.29
RB Size=6, RB Offset=0 21.37 21.95 2223
L4 RB Size=1, RB Offset=0 21.22 21.05 21.16
RB Size=1, RB Offset=2 22.03 22.09 21.98
RB Size=1, RB Offset=5 2171 22.16 2237
16QAM | RB Size=3, RB Offset=0 2270 2233 2123
RB Size=3, RB Offset=1 23.16 2157 21.80
RB Size=3, RB Offset=2 22.08 21.97 2173
RB Size=6, RB Offset=0 21.01 20.85 2118
RB Size=1, RB Offset=0 21.97 21.98 2212
RB Size=1, RB Offset=7 22,68 23.00 22.66
RB Size=1, RB Offset=14 23.27 2274 22.76
QPSK RB Size=8, RB Offset=0 21.45 21.79 22.02
RB Size=8, RB Offset=4 22.05 21.97 21.83
RB Size=8, RB Offset=7 2171 22.14 2159
RB Size=15, RB Offset=0 21.64 21.65 21.85
30 RB Size=1, RB Offset=0 21.20 20.97 21.23
RB Size=1, RB Offset=7 22.16 21.73 22.10
RB Size=1, RB Offset=14 22.10 21.85 2172
16QAM | RB Size=8, RB Offset=0 21.03 21.08 21.18
RB Size=8, RB Offset=4 20.75 21.03 20.88
RB Size=8, RB Offset=7 21.00 20.82 21.42
RB Size=15, RB Offset=0 2113 21.23 20.93
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

Bandwidth . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.97 22.08 21.92

RB Size=1, RB Offset=12 22.96 22.80 23.61

RB Size=1, RB Offset=24 23.02 22.82 22.85

QPSK RB Size=12, RB Offset=0 21.56 22.16 21.79

RB Size=12, RB Offset=6 21.78 21.76 22.02

RB Size=12, RB Offset=11 21.89 21.81 21.85

RB Size=25, RB Offset=0 22.06 21.84 22.08

>0 RB Size=1, RB Offset=0 21.29 21.73 20.95

RB Size=1, RB Offset=12 21.54 22.00 21.84

RB Size=1, RB Offset=24 21.39 22.22 22.24

16QAM RB Size=12, RB Offset=0 20.80 20.89 21.16

RB Size=12, RB Offset=6 21.18 20.94 21.14

RB Size=12, RB Offset=11 20.97 20.91 20.73

RB Size=25, RB Offset=0 20.81 20.94 20.95

RB Size=1, RB Offset=0 21.81 22.20 22.21

RB Size=1, RB Offset=24 23.00 23.14 22.88

RB Size=1, RB Offset=49 22.88 22.96 22.44

QPSK RB Size=25, RB Offset=0 21.76 21.75 21.68

RB Size=25, RB Offset=12 21.86 21.95 21.56

RB Size=25, RB Offset=24 21.56 21.80 21.79

RB Size=50, RB Offset=0 21.94 21.44 22.08

100 RB Size=1, RB Offset=0 20.75 38.84 21.18

RB Size=1, RB Offset=24 22.68 22.66 22.82

RB Size=1, RB Offset=49 22.54 22.55 23.00

16QAM RB Size=25, RB Offset=0 21.03 21.32 20.62

RB Size=25, RB Offset=12 21.19 20.98 20.85

RB Size=25, RB Offset=24 20.91 20.87 21.10

RB Size=50, RB Offset=0 21.35 21.27 21.00
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

e e . _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 21.57 21.68 21.85

RB Size=1, RB Offset=37 22.40 22.77 23.26

RB Size=1, RB Offset=74 23.26 22.98 22.94

QPSK RB Size=36, RB Offset=0 2151 21.75 21.48

RB Size=36, RB Offset=18 21.99 21.99 22.19

RB Size=36, RB Offset=37 22.43 22.23 21.61

RB Size=75, RB Offset=0 21.81 22.27 21.65

150 RB Size=1, RB Offset=0 20.87 21.08 21.47

RB Size=1, RB Offset=37 21.88 21.81 21.52

RB Size=1, RB Offset=74 22.24 21.50 22.20

16QAM RB Size=36, RB Offset=0 21.23 21.11 21.20

RB Size=36, RB Offset=18 21.13 20.80 21.40

RB Size=36, RB Offset=37 20.73 20.85 20.85

RB Size=75, RB Offset=0 20.82 21.05 22.98

RB Size=1, RB Offset=0 22.00 22.05 22.05

RB Size=1, RB Offset=49 22.75 22.65 22.90

RB Size=1, RB Offset=99 22.80 22.75 22.96

QPSK RB Size=50, RB Offset=0 22.38 21.57 21.68

RB Size=50, RB Offset=24 21.66 21.70 22.29

RB Size=50, RB Offset=49 22.18 22.19 21.62

RB Size=100, RB Offset=0 21.39 22.35 21.87

200 RB Size=1, RB Offset=0 21.08 26.56 21.30

RB Size=1, RB Offset=49 22.74 22.23 23.22

RB Size=1, RB Offset=99 21.86 23.08 23.03

16QAM RB Size=50, RB Offset=0 21.24 21.23 22.27

RB Size=50, RB Offset=24 20.96 20.74 20.96

RB Size=50, RB Offset=49 21.32 21.47 21.23

RB Size=100, RB Offset=0 21.14 20.83 20.93
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%*;SRB 6.23 13 Pass
stéig())ORB 6.43 13 Pass
16Q'g‘i'\z"e§lRB 5.24 13 Pass
16QA2’i'ZSOORB 5.75 13 Pass
QPSK:
Frequency lliecei-ver ’tl;:;)liz e Sucb:t;::tedAntenna e Limit
(MHz) (j;‘::\l;)g Angle Height | Polar | Level Loss Gain (I&g’:ll) (dBm)
Degree m) | ®V) | @Bm) | qp | g
Middle Channel
1.4 MHz Bandwidth
1732.50 87.51 155 1.7 H 14.3 1.30 8.90 21.90 30
1732.50 85.34 12 1.6 \Y 12.8 1.30 8.90 20.40 30
3 MHz Bandwidth
1732.50 87.15 250 2.2 H 14.0 1.30 8.90 21.60 30
1732.50 85.21 205 1.2 V 12.6 1.30 8.90 20.20 30
5 MHz Bandwidth
1732.50 86.78 257 2.3 H 13.6 1.30 8.90 21.20 30
1732.50 85.07 196 1.2 V 12.5 1.30 8.90 20.10 30
10 MHz Bandwidth
1732.50 85.48 159 1.3 H 12.3 1.30 8.90 19.90 30
1732.50 84.68 228 15 \Y 12.1 1.30 8.90 19.70 30
15 MHz Bandwidth
1732.50 85.21 244 2.4 H 12.0 1.30 8.90 19.60 30
1732.50 84.42 212 2.0 Vv 11.9 1.30 8.90 19.50 30
20 MHz Bandwidth
1732.50 85.07 273 11 H 11.9 1.30 8.90 19.50 30
1732.50 84.13 158 2.0 Vv 11.6 1.30 8.90 19.20 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 86.71 15 2.1 H 135 1.30 8.90 21.10 30
1732.50 85.86 186 2.1 \% 13.3 1.30 8.90 20.90 30
3 MHz Bandwidth
1732.50 86.42 245 15 H 13.3 1.30 8.90 20.90 30
1732.50 85.52 1 18 \ 13.0 1.30 8.90 20.60 30
5 MHz Bandwidth
1732.50 86.21 181 1.3 H 13.0 1.30 8.90 20.60 30
1732.50 85.27 7 13 \ 12.7 1.30 8.90 20.30 30
10 MHz Bandwidth
1732.50 86.04 317 13 H 12.9 1.30 8.90 20.50 30
1732.50 85.03 159 2.2 \% 125 1.30 8.90 20.10 30
15 MHz Bandwidth
1732.50 85.83 198 19 H 12.7 1.30 8.90 20.30 30
1732.50 84.76 285 1.2 \% 12.2 1.30 8.90 19.80 30
20 MHz Bandwidth
1732.50 85.42 166 2.4 H 12.3 1.30 8.90 19.90 30
1732.50 84.31 96 2.1 \ 11.7 1.30 8.90 19.30 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

LTE Band 5:
Maximum Output Power
Ba(‘l‘\ggi;)"h Modulation |  RB size/RB Offset o oo e
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.28 22.44 22.42
RB Size=1, RB Offset=2 22.90 22.69 23.08
RB Size=1, RB Offset=5 22.87 23.31 23.24
QPSK RB Size=3, RB Offset=0 21.88 22.15 22.34
RB Size=3, RB Offset=1 22.07 22.09 21.88
RB Size=3, RB Offset=2 22.09 22.13 21.52
RB Size=6, RB Offset=0 22.00 21.95 22.00
L4 RB Size=1, RB Offset=0 21.45 27.36 21.51
RB Size=1, RB Offset=2 22.96 21.92 23.25
RB Size=1, RB Offset=5 23.36 21.96 23.15
16QAM RB Size=3, RB Offset=0 21.90 20.94 22.14
RB Size=3, RB Offset=1 22.17 22.27 2211
RB Size=3, RB Offset=2 22.04 21.14 21.85
RB Size=6, RB Offset=0 21.25 20.88 21.18
RB Size=1, RB Offset=0 22.19 22.41 22.69
RB Size=1, RB Offset=7 23.20 22.65 22.86
RB Size=1, RB Offset=14 23.21 22.66 23.15
QPSK RB Size=8, RB Offset=0 22.15 22.06 22.46
RB Size=8, RB Offset=4 22.30 21.93 22.43
RB Size=8, RB Offset=7 22.21 22.18 22.60
RB Size=15, RB Offset=0 22.71 21.86 21.89
30 RB Size=1, RB Offset=0 21.40 40.70 21.54
RB Size=1, RB Offset=7 22.40 2251 22.40
RB Size=1, RB Offset=14 21.82 22.74 22.35
16QAM RB Size=8, RB Offset=0 21.45 21.73 21.78
RB Size=8, RB Offset=4 21.90 21.32 21.35
RB Size=8, RB Offset=7 21.25 21.59 21.71
RB Size=15, RB Offset=0 21.74 21.00 21.26
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

Bandwidth . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 2251 22.10 22.27

RB Size=1, RB Offset=12 22.47 22.63 22.61

RB Size=1, RB Offset=24 22.38 23.14 22.74

QPSK RB Size=12, RB Offset=0 22.18 22.15 22.06

RB Size=12, RB Offset=6 22.37 22.42 22.49

RB Size=12, RB Offset=11 22.56 22.77 22.63

RB Size=25, RB Offset=0 22.62 22.76 23.00

>0 RB Size=1, RB Offset=0 21.56 23.07 21.87

RB Size=1, RB Offset=12 22.24 22.28 22.29

RB Size=1, RB Offset=24 21.63 21.84 21.27

16QAM RB Size=12, RB Offset=0 21.69 22.04 22.32

RB Size=12, RB Offset=6 21.43 21.68 21.83

RB Size=12, RB Offset=11 2241 21.70 2211

RB Size=25, RB Offset=0 20.77 21.29 22.07

RB Size=1, RB Offset=0 22.66 22.33 22.50

RB Size=1, RB Offset=24 22.99 23.10 23.16

RB Size=1, RB Offset=49 22.62 22.82 22.82

QPSK RB Size=25, RB Offset=0 21.38 22.71 23.22

RB Size=25, RB Offset=12 22.55 22.93 22.79

RB Size=25, RB Offset=24 21.64 22.68 22.76

RB Size=50, RB Offset=0 22.80 22.23 22.87

100 RB Size=1, RB Offset=0 21.75 23.29 21.66

RB Size=1, RB Offset=24 22.63 23.02 22.88

RB Size=1, RB Offset=49 22.86 23.31 23.23

16QAM RB Size=25, RB Offset=0 21.80 21.78 23.20

RB Size=25, RB Offset=12 21.89 22.01 22.92

RB Size=25, RB Offset=24 21.62 22.02 22.30

RB Size=50, RB Offset=0 22.19 21.10 22.12
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 6.35 13 Pass
QPSK (100RB 6.37 13 Pass
Size)
16QAM (1RB
Size) 7.64 13 Pass
16QAM (100RB
Size) 7.45 13 Pass
EIRP:
QPSK:
Frequency e s ’{al;)liz A e SquSt[l,tlmedA AR Limit
MH Reading Anel Height | Polar | Level able | Antenna | [ evel dB
(MHz) (dBpV) 5 (m) | (H/V) | @Bm) | Lo | Gain | (@Bm) (dBm)
Degree (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
836.60 84.58 157 2.2 H 22.6 0.70 0.0 21.90 38.45
836.60 81.87 270 1.6 \Y/ 21.9 0.70 0.0 21.20 38.45
3 MHz Bandwidth
836.60 84.21 151 2.0 H 22.2 0.70 0.0 21.50 38.45
836.60 81.45 319 15 \Y/ 21.5 0.70 0.0 20.80 38.45
5 MHz Bandwidth
836.60 84.03 243 2.3 H 22.0 0.70 0.0 21.30 38.45
836.60 81.02 344 1.0 \Y/ 21.0 0.70 0.0 20.30 38.45
10 MHz Bandwidth
836.60 83.54 11 2.1 H 215 0.70 0.0 20.80 38.45
836.60 80.84 36 25 \Y/ 20.8 0.70 0.0 20.10 38.45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

16QAM:
Rx Antenna Substituted
Frequency Receiyer ;l;ul;)li::l . Cable | Antenna Absolute Limit
(MHz) ?ggdlsg Angle | Height | Polar | Level | /(% | %~ o Eg’el (dBm)
M) | Degree | (m) | (H/V) | @Bm) | (o | gl | (@Bm)
Middle Channel

1.4 MHz Bandwidth
836.60 84.42 347 2.2 H 224 0.70 0.0 21.70 38.45
836.60 82.21 78 2.0 \ 22.2 0.70 0.0 21.50 38.45

3 MHz Bandwidth
836.60 84.21 347 15 H 22.2 0.70 0.0 21.50 38.45
836.60 81.52 351 2.1 \ 215 0.70 0.0 20.80 38.45

5 MHz Bandwidth
836.60 84.03 236 2.1 H 22.0 0.70 0.0 21.30 38.45
836.60 81.25 29 13 \% 21.3 0.70 0.0 20.60 38.45

10 MHz Bandwidth
836.60 83.65 356 2.3 H 21.7 0.70 0.0 21.00 38.45
836.60 81.12 3 14 \ 21.1 0.70 0.0 20.40 38.45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

LTE Band 12:
Maximum Output Power
Ba(lll\fllﬁiz(;th Modulation RB size/RB Offset Clll-;)lrrlel (IZ\;Ill;lndI:(eel ClI;I;ﬁgel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.72 22.69 22.82
RB Size=1, RB Offset=2 22.81 22.75 23.02
RB Size=1, RB Offset=5 23.48 22.85 23.20
QPSK RB Size=3, RB Offset=0 21.97 21.80 22.25
RB Size=3, RB Offset=1 22.14 22.48 22.06
RB Size=3, RB Offset=2 21.69 22.33 21.52
RB Size=6, RB Offset=0 21.76 22.08 22.07
L4 RB Size=1, RB Offset=0 21.86 21.99 21.94
RB Size=1, RB Offset=2 22.03 22.19 21.85
RB Size=1, RB Offset=5 22.26 21.85 22.03
16QAM RB Size=3, RB Offset=0 20.81 21.22 21.47
RB Size=3, RB Offset=1 20.96 21.35 21.08
RB Size=3, RB Offset=2 21.17 20.81 21.72
RB Size=6, RB Offset=0 21.42 20.87 21.32
RB Size=1, RB Offset=0 22.83 22.88 22.71
RB Size=1, RB Offset=7 23.19 22.80 23.67
RB Size=1, RB Offset=14 23.25 22.85 22.86
QPSK RB Size=8, RB Offset=0 21.97 22.35 22.21
RB Size=8, RB Offset=4 21.73 21.93 21.97
RB Size=8, RB Offset=7 22.04 22.10 21.82
RB Size=15, RB Offset=0 21.66 21.69 22.30
30 RB Size=1, RB Offset=0 21.81 21.58 21.76
RB Size=1, RB Offset=7 21.75 22.38 22.08
RB Size=1, RB Offset=14 21.59 22.29 22.48
16QAM RB Size=8, RB Offset=0 20.93 21.05 21.39
RB Size=8, RB Offset=4 21.11 20.89 21.15
RB Size=8, RB Offset=7 21.36 21.23 21.26
RB Size=15, RB Offset=0 20.96 21.15 20.91
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L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.94 22.66 22.56

RB Size=1, RB Offset=12 23.41 23.25 23.15

RB Size=1, RB Offset=24 22.80 22.98 22.57

QPSK RB Size=12, RB Offset=0 21.90 22.28 21.87

RB Size=12, RB Offset=6 22.02 21.96 21.61

RB Size=12, RB Offset=11 21.66 22.04 21.75

RB Size=25, RB Offset=0 21.95 21.95 22.03

>0 RB Size=1, RB Offset=0 22.01 21.57 21.87

RB Size=1, RB Offset=12 23.28 22.95 23.16

RB Size=1, RB Offset=24 22.93 22.76 23.26

16QAM RB Size=12, RB Offset=0 20.98 21.47 20.68

RB Size=12, RB Offset=6 21.22 20.83 20.87

RB Size=12, RB Offset=11 21.14 20.97 21.14

RB Size=25, RB Offset=0 21.17 21.58 21.23

RB Size=1, RB Offset=0 22.85 22.79 22.62

RB Size=1, RB Offset=24 23.42 23.39 22.89

RB Size=1, RB Offset=49 23.00 23.30 22.47

QPSK RB Size=25, RB Offset=0 22.15 22.31 22.05

RB Size=25, RB Offset=12 22.07 22.25 21.53

RB Size=25, RB Offset=24 21.60 21.93 21.85

RB Size=50, RB Offset=0 21.90 21.82 22.17

100 RB Size=1, RB Offset=0 21.91 21.77 21.61

RB Size=1, RB Offset=24 23.24 22.60 23.21

RB Size=1, RB Offset=49 22.97 22.82 23.43

16QAM RB Size=25, RB Offset=0 20.91 21.54 20.92

RB Size=25, RB Offset=12 20.93 20.86 20.93

RB Size=25, RB Offset=24 21.16 20.86 21.35

RB Size=50, RB Offset=0 21.35 21.30 21.29
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Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 6.34 13 Pass
QPSK (100RB 6.38 13 Pass
Size)
16QAM (1RB
Size) 7.56 13 Pass
16QAM (100RB
Size) 7.42 13 Pass
EIRP:
QPSK:
Frequency e s ’{al;)liz A e SquSt[l,tlmedA AR Limit
MH Reading Anel Height | Polar | Level able | Antenna | [ evel dB
(MHz) (dBpV) 5 m) |@V)| @Bm) | Lo | Gan | (dBm) (dBm)
Degree (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
707.50 88.52 199 1.9 H 22.5 0.62 0.0 21.88 30
707.50 87.62 78 2.4 \Y/ 21.6 0.62 0.0 20.98 30
3 MHz Bandwidth
707.50 88.24 61 2.0 H 22.2 0.62 0.0 21.58 30
707.50 87.32 188 2.3 \Y 21.3 0.62 0.0 20.68 30
5 MHz Bandwidth
707.50 87.52 69 2.4 H 215 0.62 0.0 20.88 30
707.50 86.54 224 1.9 \Y/ 20.5 0.62 0.0 19.88 30
10 MHz Bandwidth
707.50 87.24 312 2.0 H 21.2 0.62 0.0 20.58 30
707.50 86.16 346 1.3 \Y/ 20.2 0.62 0.0 19.58 30
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16QAM:
Frequency l;z:::lii\:r ;l;ul;)li::l Rx — Sucb:t;::tedAntenna A})Jse(:};te Limit
(MHz) | cipvy | Angle H;f)ht 3‘1’/‘3) (flg;') Loss | Gain | (agm) | (4Bm
Degree (dBi) | (dBi)
Middle Channel
1.4 MHz Bandwidth
707.50 88.48 194 2.4 H 22.5 0.62 0.0 21.88 30
707.50 87.26 319 1.7 Vv 21.3 0.62 0.0 20.68 30
3 MHz Bandwidth
707.50 88.21 301 1.7 H 22.2 0.62 0.0 21.58 30
707.50 86.86 333 1.7 \Y 20.9 0.62 0.0 20.28 30
5 MHz Bandwidth
707.50 87.75 91 14 H 21.8 0.62 0.0 21.18 30
707.50 86.57 327 2.0 \ 20.6 0.62 0.0 19.98 30
10 MHz Bandwidth
707.50 87.27 229 2.0 H 21.3 0.62 0.0 20.68 30
707.50 86.13 244 2.4 \Y 20.1 0.62 0.0 19.48 30
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 25~26 C
Relative Humidity: 52~53 %
ATM Pressure: 101.0~101.2 kPa

The testing was performed by Haiguo Li from 2018-09-19 to 2018-10-15.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 245.19 312.50
EGPRS(8PSK) 836.6 24457 318.40
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) Y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4171 4711
HSUPA (BPSK) 836.6 4,215 5.657
HSDPA (16QAM) 836.6 4,231 5.545
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\(/lle) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 245.71 317.31
EGPRS(8PSK) 1880.0 244.29 310.05
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1880.0 4.167 4.728
HSUPA (BPSK) 1880.0 4.153 4.689
HSDPA (16QAM) 1880.0 4,186 4,725
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Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 KkHz 1.28 dB
Ref 35 dBm * ALt 25 dB SWT 40 ms 312.500000000 kHz
Ooffget 7.3 dB 0BW245.192307692 kHz"
=30 T 9= S [aDTT

i SESE
2.55 dem(|iEM
8 .444551282 MHz

o

20 T Temp [T [TT OBW]
MAXH T2 1%.27 dBmfl
846.478208128 MHz """
Temp |2 [T1 OBW]

s Y
T il
Mrs \,
- il Af"ﬂ/v %W

12.45 dBm
836.723397436 MHz

—-60

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 28.SEP.2018 15:01:20

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

Spectrum | |n$ I

Ref Level 32.00 dBm Offset 7.50dB @ RBW 5 kHz

& Att 40dB  SWT 379.1ps @ YBW 10kHz Mode Auto FFT  Input 1 AC

O 1Pk Max

30 dem I D1[1] -1.47 dB

D1 26.450 dem 318.40 kHz

Oce Bw 244.573082489 kHz

20 dBm M1[1] 1.19 dBm
T1 it 836.44370 MHz

10 dBrm

B D2 0,450 dBm: D1

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 836.6 MHz 691 pts Span 1.0 MHz

Date: 30.SEP.2018 16:17:22
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26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

®

*RBW 100 kHz

Delta 1 [T1 ]

“VBW 300 kHz 1.62 dB
Ref 37.5 dBm “Att 25 dB SWT 5 ms 4.710989011 MHz
offfet 7.3 dB OBW [4.17142§571 MHz
30 Markgr 1 [T1]|]
—4.13 dBm
b1 22 58 ds 834.23873¢264 MHz
- m
(o TR M Temp |1 [T1 0BW]
|53 FMM”’ Ve 'W“vuﬁﬂx 12.72 dBm
i T2 LVL
f 834.514285714 MHz
10 K Temp [T‘l fal: N]
12.64 dBm
838.685714286 MHz
o
D2 -B.42 me ﬁ
F-10
PV . ! Y72 /‘J \\ PRTABNEL 308
m v TN WMV “\ALM
-30
F-40
F-50
t--60

Center 836.6 MHz

Date: 20.SEP.2018 16:24:09

1 MHz/

Span 10 MHz

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

®

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz 0.14 dB
Ref 37.5 dBm *Att 25 dB *SWT 1 s 5.657051282 MHz
Offset 7_i dB OBW (4.214743590 MHz
Markgr 1 [T1](]
[0 -7.55 dBm
833.74743%897 MHz
Loo e Temp |1 [T1 OBW]
“ - ~92 dBm
WVMWW\ 34.516666667 MHz o
Lo U N2 Temp 2 [T1 Ogw]
.73 dBm
838.73141(256 MHz
o
l%lé \u 1
D2 -f Bm)
e S

Center 836.6 MHz

Date: 28.SEP.2018 15:20:18

1 MHz/

Span 10 MHz
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.91 dB

Ref 37.5 dBm “Att 25 dB *SWT 1 s 5.544871795 MHz

Offset 7.51 dB OBW (4.230769231 MHz
Markgr 1 [T1(]
30 -1.29 dBm
833.827564103 MHz
[T1 osw]

=20
DT 18.9¢ dBm VY W 7z denf
11\/‘/'{\'”‘, WW\‘&L\ 834.500641026 MHz

N2 Temp {2 [T1 0w}

T
10 A =+

-82 dBm

838.73141(0256 MHz

o
1
D2 -f _l(mn./le \'.A
ity

=
A
~

L%
=

20 3DB
==30
~-40
=-50
==60
Center 836.6 MHz 1 MHz/ Span 10 MHz
Date: 28.SEP.2018 15:21:57
PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode
® “RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz 0.22 dBm
Ref 37 dBm “ ALt 25 dB SWT 40 ms 1.879841832 GHz
Ooffget 7.3 dB 0BW245.71428%714 kHz
L 20 Deltg 1 [T1
D1 26.83 dBm -29 dB
317.307692309 kHz
fw \‘w 12.15 dBm

1.879878571 GHz

ES 2 rra e

“\;2
10 e e
11.48 dBm
[t 1.880124286 GHz
p2 ol83 dem
==-10: w \"’ﬂn
—-20 P{/ﬂ N. 3DB
==30
M/J/‘P \l\q%l 5

—-50

—-60

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 20.SEP.2018 14:46:01
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26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -2.81 dBm
Ref 37 dBm “Att 25 dB SWT 40 ms 1.879844799 GHz
Ooffget 7.3 dB 0BW244.285714286 kHz"
Lo Deltg 1 [T1
.77 dB (|
D1 23.41 dBm 0.05494%055 KH.
|20 LY I Temp |1 [T1 oRuq
MAXH ’}}N" 1.0 aen .
k 1.879878571 GHz| =
10 T 12 e Fa W
-54 dBm
1.880122857 GHz
Lo 3 1
D2 -P.59 dBm| /1 %‘\
B J\/ \
==20 fﬂlﬂ. ML\‘\M 3DB
™ \\'\/\M@
hph 1ALV
e Y
~-50
—-60:
Center 1.88 GHz 100 kHz/ Span 1 MHz
Date: 20.SEP.2018 14:52:11

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

®

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz 1.37 dB
Ref 37.5 dBm “Att 25 dB “SWT 100 ms 4.727564103 MHz
offget 7.% dB OBW [4.166666667 MHz
Markgr 1 [T1]|]
8o -3_.42 dBm
1.877628205 GHz
D1 21.58 dBm x e
20 X mp o
MW"’W""‘M\,\ 12.21 dBm
Tl T2 LVL
k 1.877916667 GHz
10 7 Temp 2 [T‘l m:w]
12.49 dBm
1.882083333 GHz
Lo Y
D2 -§.47 fsm T
F-10 /\! L\
3DB
20
F--30
40
F--50:
I--60:
Center 1.88 GHz 1 MHz/ Span 10 MHz
Date: 28.SEP.2018 15:10:21
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

Spectrum | |n$ I

Ref Level 27.00 dBm  Offset 7.50 dB & RBW 100 kHz
& Att 40 dB SWT 19 ps & VBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

| D1[1] -1.85 dB
4.6890 MHz

0 dBm—-~F
D1 19,350 d8m Occ Bw 4.153400868 MHz
. M1[1] To -6.10 dBm
10 dem = v 1.8776560 GHz

0 dem

M1
D2 -6.410 dBmr =
-10 dem 4

-20 dBm-—

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 1.88 GHz 691 pts Span 10.0 MHz

Date: 15.0CT.2018 16:11:10

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 0.57 dB
Ref 37.5 dBm *“Att 25 dB SWT 5 ms 4.725274725 MHz
Ooffget 7.3 dB OBW [4.185714286 MHz
Markgr 1 [T1[]
[30 -4.42 dem||IEM
1.87763§736 GHz
=20 D1 20.74 dBm x Femp 1 {11 OBW}
MAXH Mﬂwm 11.33 dBm
LVL
Tl M\TZ 1.877900000 GHz
L1o 7 Ko mp- ' a: s
11.52 dBm
1.882085714 GHz
~o
D2 -5.26 %Bm
~-10

Wmm h

—-50

—-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 20.SEP.2018 16:17:10
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LTE Band 2: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MH2z) (MHz)
QPSK 1.101 1.308
14
16QAM 1.106 1.322
QPSK 2.683 2.875
3.0
16QAM 2.683 2.894
QPSK 4,503 5.032
5.0
16QAM 4,503 5.064
QPSK 9.006 10.096
10.0
16QAM 8.974 9.872
QPSK 13.558 15.000
15.0
16QAM 13.510 14.952
QPSK 17.949 19.615
20.0
16QAM 17.949 19.615
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QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
“VBW 100 KHz 0.64 dB
Ref 37 dBm *Att 20 dB SWT 15 ms 1.307692308 MHz
Offset 135 dB OBW (1.100961538 MHz
Lao Markgr 1 [T1]] "
-10.86 dBm

1.87934¢154 GHz

Lo Temp |1 [T1 0By
.88 dBm

D1 14.71 dBm

.879447115 GHz

k
é
%
;

rriogwd

1o | E &)
.85 dBm
1.880548077 GHz
o

J
~-10

1

D2 -[[1T-29 &
L_20 ...!\/\]E \\v\ NWWA 3DB
M “W"\“IJL

~-30

~-50

~-60

Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 19.SEP.2018 08:52:48

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 1.74 dB
Ref 37 dBm “Att 20 dB SWT 15 ms 1.322115385 MHz
Offget 135 dB OBW [1.105769231 MHz
L 30 Markgr 1 [T1]] "
-12.62 dBm
1.879326923 GHz
Loo Temp |1 [T1 Ofwg
b1 14.7|aB -05 dBm v
- m 1.879442308 GHz
L 1o WWWMT BN S
.76 dBm
\ 1.880548077 GHz
Fo

~-10

1
D2 -11.3 m| X
L_20 A \J'\ P! 3DB

iy 1%
] Ry

~-60

Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 19.SEP.2018 08:55:34
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QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 1.34 dB

Ref 37 dBm *Att 20 dB SWT 30 ms -875000000 MHz

N

Offset 135 dB OBW (2.682692308 MHz
Markgr 1 [T1]] "

-13.17 dBm
1.878557692 GHz
Loo Temp |1 [T1 0By

1.27 denm

D1 13.2] dBm 1878663462 GH
Lio k. | T PN P L T2 PN a
f-ww Amvae oo AR Bna e Ly e o Fempr2—F g

.36 dBm
1.881346154 GHz

D2 -fl2. 77 dp| \
L_20 | 3DB

~-50

~-60

Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 08:57:57

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.67 dB
Ref 37 dBm “Att 20 dB SWT 30 ms 2.894230769 MHz
Offget 135 dB OBW [2.682692308 MHz
Markgr 1 [T1]]
30
-15.02 dBm
1.878557692 GHz
Lo Temp |1 [T1 ofu]
VAXH .80 dBm L
1.878663462 GHz|l
o D1 11.64 dBm — ” ey - Tremplo 2 3
SN UIPAVEV WAVALALTPY WEVYI SV W Aoyl P | 157 a8
. m
1.88134154 GHz
i / \
F-10 \1
D2 —14.3? dB
F-20 “N\/’ ‘R\M‘w DB
.‘MM JWWMM
Vaal o
=40
-50
-60
Center 1.88 GHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 08:59:04
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T1 ]
*VBW 200 kHz 1.32 dB
Ref 37 dBm “ ALt 20 dB SWT 5 ms 5.032051282 MHz
Offset 135 dB OBW (4.50320%128 MHz
L3o Markgr 1 [T1]] "
-14.38 dBm
1.877451923 GHz
Loo Temp |1 [T1 0By
.71 dBm v
e D1 12.56 dBm i —— | ————— 7o i-?sz‘;o Chz
71-81 dBm
T 1.882259615 GHz

D2 -3 f dp| .\
L_2o 3DB

~-50

~-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 19.SEP.2018 09:03:49

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T1 ]
*VBW 200 kHz 0.45 dB

Ref 37 dBm “Att 20 dB SWT 5 ms 064102564 MHz

4l

Offset 13]5 dB oBwW
Markg

RIS

503204128 \wz"
171}

-15.60 dBm
877483974 GHz
k20 Temp |1 [T1 ofuq
71-14 dBm

877756410 GHz
=T D1 11.1] dBm - 5 x v — — "
N W wuvwhwwuudﬁ i 1

-73 dBm
i / \

1.882259615 GHz
~-10
\1
D2 714.% dB "\
3DB

30

=~
>
x|z
i

=

=y

0

~-20 \/ \\J

L ghodapalb ] AL L
Ao

k-a0

~-50

~-60

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 19.SEP.2018 09:01:07
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QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.66 dB

Ref 37 dBm *Att 20 dB SWT 10 ms 10.096153846 MHz

Offset 135 dB OBW (9.00641(0256 MHz
Markgr 1 [T1]] "

-1%.48 dBm
.87493%897 GHz
Loo Temp |1 [T1 0By

71-49 dBm

.875514821 GHz

C D1 11.9|dBMm —s— A sl i = N
10 oty AT ¥ Y rempl2—EFE—o8g

1-61 dBm
o j \
~-10

1.884519231 GHz
+
D2 —14.;dam \.
L0 -\ 3DB

=y

=

~-50

~-60

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 09:11:38

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.37 dB
Ref 37 dBm “Att 20 dB SWT 10 ms 9.871794872 MHz
Offget 135 dB OBW [8.974354974 MHz
Markgr 1 [T1]]
30
-1%.15 dBm
1.875064103 GHz
Lo Temp |1 [T1 oBw}
VAXH 71-64 dBm
LVL
D1 12.8% dBm o Loo/onlgnzl oo
Lo T1 ,. DY D P a
Y IVATVy AN ) AV = SRE t 1
-49 dBm
1.884481179 GHz

I / \
e D2 713.]? dB \‘i

<30

k-40

~-50

~-60

Center 1.88 GHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 09:13:36
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QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -0.11 dB
Ref 37 dBm “Att 20 dB SWT 2.5 ms 15.000000000 MHz
off$et 13]5 dB OBW 13.557692308 'J\Hz"
Markgr 1 [T1]]
k30
-11.96 dBm
1.872548077 GHz
Loo Temp |1 [T1 0Rw}
o D1 14.1% dB: el (87
-t m 1-67 i} T .
Lo T A W M Y ""\I% SV PSS
.32 dBm
1.88682¢923 GHz

o

L 10 t/
D2 711.:}? dBl
\ 3DB

~-50

~-60

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 19.SEP.2018 09:17:00

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 2.31 dB
Ref 37 dBm “Att 20 dB SWT 2.5 ms 14.951923077 MHz
Offset 13]5 dB OBW 13.50961%385 MHz

Lao Markgr 1 [T1]]

-14.34 dBm

1.872548077 GHz
Lo Temp |1 [T1 ofug
MAXH .08 dBm
1 17308 atiz) "
D1 12.74 dBm
U ST PN BV SO WAL I P 3

r1o [
Lo /
-10
D2 -[13. Zf dB \
3DB

I--20 vy

~-30

(N2
f L t
1-86 dBm
1.88682¢923 GHz
\1

k-40

~-50

~-60

Center 1.88 GHz 3 MHz/ Span 30 MHz

Date: 19.SEP.2018 09:15:59
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz 0.53 dB
Ref 37 dBm “Att 20 dB SWT 2.5 ms 19.615384615 MHz
off$et 13]5 dB 0BW 17.948717949 MHz
k3o Markgr 1 [T1]] "
-14.02 dBm
1.870256410 GHz
Loo Temp |1 [T1 0Rw}
1¢.41 aBmf
T1 T 1.871089744 GH
[0 ] e -2 VYWY WORNINTY D TRYNPY W% 1 OO ' e PR

Femp F L |
1¢.35 dBm
1.889038462 GHz

o

¥
D2 -[L3. 4fjam \
L_2o 3DB

T
|
i
o
I —
[ ——

~-50

~-60

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 19.SEP.2018 09:20:38

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 0.93 dB
Ref 37 dBm “Att 20 dB SWT 2.5 ms 19.615384615 MHz
Offset 13]5 dB OBW 17.948717949 MHz

Lao Markgr 1 [T1]]

-14.97 dBm

1.870320513 GHz
Lo Temp |1 [T1 oBw}
MAXH .62 dBm
T2 1.871089744 Ghz||"""
o D1 12.22 dBm i —— . TAVEPY SNV, TS o T o
il 2 v v AS i PR N A SFE f t
1(0.83 dBm
1.889038462 GHz

. | |

[ D2 -13. 7? dB I
L 20 N/\j ] 308

~-30

k-40

~-50

~-60

Center 1.88 GHz 4 MHz/ Span 40 MHz

Date: 19.SEP.2018 09:28:23
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.101 1.322
14
16QAM 1.106 1.317
QPSK 2.683 2.885
3.0
16QAM 2.683 2.894
QPSK 4.487 4.968
5.0
16QAM 4.487 5.016
QPSK 8.974 9.968
10.0
16QAM 8.974 9.776
QPSK 13.510 14.760
15.0
16QAM 13.462 14.952
QPSK 17.949 19.551
20.0
16QAM 18.013 19.551
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 2.35 dB
Ref 37 dBm *Att 20 dB SWT 15 ms 1.322115385 MHz
Offset 135 dB OBW (1.100961538 MHz
Lso Markgr 1 [T1]]
-12.85 dBm
1.73183¢538 GHz
Loo Temp |1 [T1 0Rw}
o o5 aon]..,
D1 14.94 dBm y},f\wrh«u/"\l“'\; l\/\\}’\,\ 1.73194{115 GHz
L1o T T 2 rr1ooswa
F £ +
1-48 dBm
1.733048077 GHz
o
1
E-10 DZ —[[1-06 %\\r\
L 20 e one] [Nersn 3DB
~-30
-40
~-50
~-60
Center 1.7325 GHz 300 kHz/ Span 3 MHz

Date: 19.SEP.2018 09:31:22

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 1.34 dB

Ref 37 dBm *Att 20 dB SWT 15 ms -317307692 MHz

-

Offget 135 dB OBW [1.105769231 MHz

Markgr 1 [T1]] "

-11.87 dBm

731831731 GHz
Temp 11 JT1 ORBW]

%.96 dBm
D1 14.7% dBm MWMWW .731942308 GHz
P 3

rio T 4 Femt | S A |
.92 dBm
1.733048077 GHz
o
/ 1
F=10 DZ = 1:\5/8 T
L s Al \M\N\ e
M%WJWW UUW\N%

=y

=
)
T
N
o

f
b
b ]

~-60

Center 1.7325 GHz 300 kHz/ Span 3 MHz

Date: 19.SEP.2018 09:30:20
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.65 dB

Ref 37 dBm *Att 20 dB SWT 30 ms .884615385 MHz

N

Offset 135 dB OBW (2.682692308 MHz
Markgr 1 [T1]] "

-12.75 dBm
1.731057692 GHz
Loo Temp |1 [T1 0By

1-54 dBm

D1 13.33 dBm 1.73116346 H

L A A N A R IS
10 fnwvvw A T e 12— e

.88 dBm
o j
~-10

1.73384¢154 GHz
\1
D2 —12.67 dp| i
L_2o 3DB

~-50

~-60

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 09:34:48

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.70 dB
Ref 37 dBm “Att 20 dB SWT 30 ms 2.894230769 MHz
Offset 13]5 dB OBW [2.682692308 MHz
Markgr 1 [T1]]
30
-14.94 dBm
1.731057692 GHz
Lo Temp |1 [T1 ofu]
MAXH 1-17 dBm
LVL
1.731163462 GHz
C1o D1 11.5% dBm =7 el 1k Y = > T O
PSWLTATEN WUVAL TN VVPUSWYA R Ve v T E T
-92 dBm
1.73384¢154 GHz
i / \
~-10 k-L
D2 714.4% dB
F-20 V\NUJ E\\M DB
e/ Y
k-a0
~-50
~-60
Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 09:32:16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T1 ]
*VBW 200 kHz 0.69 dB
Ref 37 dBm *Att 20 dB SWT 5 ms 4.967948718 MHz
Offset 135 dB OBW (4.487179487 MHz
L3o Markgr 1 [T1]] "
-12.98 dBm
1.729983974 GHz
Loo Temp |1 [T1 0By
1-67 dBm v
1.730256410 GHz
L1o DL 12-3% B A s IA o PO WD W - SEN PP Y
1-58 dBm
1.734743590 GHz
o
ff Kl

L_10 1 k
D2 —13.f dp|
L0 \\ 3DB

~-50

~-60

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 19.SEP.2018 09:36:04

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T1 ]
*VBW 200 kHz 1.26 dB

Ref 37 dBm “Att 20 dB SWT 5 ms .016025641 MHz

4l

Offset 13]5 dB oBwW
Markg

RIS

.487179487 qu"
171}

-15.31 dBm
729983974 GHz
k20 Temp |1 [T1 ofuq
71-53 dBm

.73025¢410 GHz
F D1 11.3% dBm - T - n T = 3
I A UMﬂ;d—“\,J|\4J&JJI S f 1

1-25 dBm
i / k
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=~
>
x|z
i

=

=y

-t P kg
k-a0
-50
-60
Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 19.SEP.2018 09:37:42
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]

*VBW 300 kHz 1.01 dB
Ref 37 dBm “Att 20 dB SWT 10 ms 9.967948718 MHz
Offget 135 dB OBW [8.974354974 MHz

k3o Markgr 1 [T1]]

-13.53 dBm

1.72743%897 GHz

Loo Temp |1 [T1 0Rw}

D1 13.0] dBm 1 012821 Ghz

Lo AL NV TESYIN NSV EVE] SPENT YRV DERTPYR IR WOV PSSO
.56 dBm
1.736981179 GHz

i / \

k-10 \i-
D2 712.?; dB

L0 T \1 308

~-50

~-60

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 09:51:55

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 1.85 dB
Ref 37 dBm “Att 20 dB SWT 10 ms 9.775641026 MHz
Offset 13]5 dB OBW |[8.974358974 MHz
Markgr 1 [T1]]
30
-14.44 dBm
1.727564103 GHz
L Temp |1 [T1 oBw}
20
VAXH -94 dBm
LVL
D1 12.59 dBm F+ 1.728012821 GHz
L1o AL r s A vuvﬂw./J‘TZr- N P 3
-19 dBm
1.736987179 GHz

EE |

D2 713,i dB \
L-20 3DB

~-30

k-40

~-50

~-60

Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 09:44:50
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 2.10 dB
Ref 37 dBm “Att 20 dB SWT 2.5 ms 14.759615385 MHz
Offset 135 dB OBW 13.50961%385 MHz
Markgr 1 [T1]]
30
-13.02 dBm
1.725044077 GHz
Loo Temp |1 [T1 0Rw}
MAXH 29 aen|
D1 14.27 dBm e
T .
Lo f”wwwwmmﬂ%, B PSRN
.86 dBm
1.739278846 GHz
Lo WF
p-io D2 -[l1.7§ dB Y
Lo TSR \Il. 308
ATt L ‘"m,,uwx_\w
F-30
-40
-50
-60
Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 19.SEP.2018 09:52:52

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.47 dB
Ref 37 dBm “Att 20 dB SWT 2.5 ms 14.951923077 MHz
Offget 135 dB 0BW 13.461534462 qu"
Lao Markgr 1 [T1]]
-11.31 dBm
1.724903846 GHz
Lo Temp |1 [T1 oBw}
VAXH .82 dBm
D1 13.04 dBm T2 1 725769231 grzll ="
Lo - 7 PAANA VEWZLA S B P ARSI P 3
10.39 dBm
1.739230769 GHz

. 1/ k

[ D2 -[l2. dB| x
i \
Wﬂﬁﬁwﬁ* “"\NMW
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k-40

~-50

~-60

Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 19.SEP.2018 09:54:30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz 2.06 dB
Ref 37 dBm “Att 20 dB SWT 2.5 ms 19.551282051 MHz
off$et 13]5 dB 0BW 17.948717949 MHz
k3o Markgr 1 [T1]] "
-13.66 dBm
1.722692308 GHz
Loo Temp |1 [T1 0Rw}
-53 demf
D1 12.9|dBm —f+ i 1 524641 Ghz|
FRUSTY FURY W N o rea a
T e e | R L |

.61 dBm
1.741474359 GHz

k10 } G v
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D2 713.:fd8m
L_20 PR | u: 308

WrEST A VTN Y

~-50

~-60

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 19.SEP.2018 09:57:10

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz 1.33 dB
Ref 37 dBm “Att 20 dB SWT 2.5 ms 19.551282051 MHz
Offset 13]5 dB OBW 18.012820513 MHz

Lao Markgr 1 [T1]]

-1%.27 dBm

1.722692308 GHz
Lo Temp |1 [T1 ofu]
MAXH 71-98 dBm
1.723524641 Ghz||"""
D1 12-3} dBm T A Al g a WIS =S 2 rra o

10 L4 name v S f }
-58 dBm
1.741538462 GHz
i / \

N I {
N \""Mwawm
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k-40

~-50

~-60

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 19.SEP.2018 09:56:13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

LTE Band 5: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.101 1.317

1.4
16QAM 1.111 1.337
QPSK 2.683 2.875

3.0
16QAM 2.683 2.894
QPSK 4503 4.968

5.0
16QAM 4.486 5.007
QPSK 8.974 9.904

10.0
16QAM 8.942 0.776
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Bay Area Compliance Laboratories Corp. (Shen

zhen)

Report No.: RSZ180917004-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz

Delta 1 [T1 ]

“VBW 100 kHz 0.66 dB
Ref 38.5 dBm “Att 20 dB SWT 15 ms 1.317307692 MHz
off$et 13]5 dB OBW |1.100961538 MHz
Markgr 1 [T1]|]
30 —TY 95 aBm
835.846153846 MHz
Temp |1 [T1 OBW]
20 -70 demfl
b1 15.9% dBm “F,\/‘\NN\,JWI"\/W\/WAANW»\T 895 94714385 WH
7 .
L1o Temp [2 [T1 OBW]
1-78 dBm
837.048076923 MHz
o
}Z .
==10: =pro-U T \w\
308
] A
F-30
F-40
I--50
|60,

Center 836.5 MHz

Date: 19.SEP.2018 09:58:50

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz 0.25 dB
Ref 38.5 dBm *Att 20 dB SWT 15 ms 1.336538462 MHz
Offset 13]5 dB OBW [1.110576¢923 MHz
Markgr 1 [T1]|]
30 —TQ 97 B
835.831730769 MHz
Temp [1 [T1 oBW]
[20 7-32 aen]l
D1 15.44 dBm 5-94230769 Lia?
A WAl AL~ )
L1o M Temp [2 [T1 OBW]
K .27 dBm
837.052884615 MHz
Lo 4
.
3DB
L 20 ™~ L
T T
=30
k-40
=50
L -60.

Center 836.5 MHz

Date: 19.SEP.2018 09:59:47

300 kHz/

Span 3 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 2.47 dB
Ref 38.5 dBm *Att 20 dB SWT 30 ms 2.875000000 MHz
Offset 135 dB OBW (2.682692308 MHz
Markgr 1 [T1]|]
[ 30 —T3-T7oBm
835.057692308 MHz
Temp |1 [T1 OgW]
[2° ez
D1 14.5] dBm 35 163461538 MH
L1o TA s L)t Nl I T2renp |2 11 o

.28 dBm
837.846153846 MHz

o

f-o D2 -[11.49 dB| X
\ 3DB

~-30

‘\\4

~-50

L -60.

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 10:00:58

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 0.86 dB
Ref 38.5 dBm ALt 20 dB SWT 30 ms 2.894230769 MHz
Offset 135 dB OBW 12.682692308 MHz
Markgr 1 [T1]|]
3o —T4-35 OBm

835.057692308 MHz
Temp |1 [T1 OgW]
20 7-.66 dBm
835.163461538 MHz
Cio D1 12-44 dBm 47 LAl Aot oy T2remp [Z [TT OHWJ
AL A Y .24 dBm
Lo /

837.846153846 MHz
L_10 \‘Y
D2 -[3. 5? dB \

=~
>
x|z
i

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 10:02:01
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 38.5 dBm

*RBW 50 kHz Delta 1 [T1 ]
*VBW 200 kHz 1.76

ALt 20 dB SWT 5 ms

IS

-967948718

dB
MHz

Offset 13]5 dB OBW [4.503204

Markgr 1 [T1

128
1

MHz

=T

50

834.01602%641
Temp (1 [T1 OBW]

BT

MHz

D1 13.

834.25641

.24
256

dBm
MHz

of dBm
AdA

PR Y v SNV IngTemp [2 [T1 OBwW]

10

o

1-98
838.75961%385

dBm
MHz

~-10

D2

712_!7;' ds| \

~-50

L -60.

Center 836.5

MHz 1 MHz/ Span 10 MHz

Date: 19.SEP.2018 10:08:37

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

Spectrum |

(=)

Ref Level 25.00 dBm
Att 30 dB

Offset 13.50 dB & RBW 50 kHz

SWT 37.9 ps & VYBW 200 kHz Mode Auto FFT  Input 1 AC

O 1Pk Max

20 dBm

D1[1]

D1 14,500 dBr—T

Occ Bw

= M1[1] Tv?

10 dem

0 dem

4.486251809 MHz

-1.07 dB
5.0070 MHz

-11.18 dBm
833.9820 MHz

ndem—r——..

-20 dBm

M1

500 B Tt

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 836.5 MHz

691 pts

Span 10.0 MHz

Date: 9.0CT.2018 15:

01:46
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 2.11 dB
Ref 38.5 dBm “Att 20 dB SWT 10 ms 9.903846154 MHz
off$et 13]5 dB OBW |8.974358974 MHz
Markgr 1 [T1]|]
30 —TA 58 OB
841.564102564 MHz
Temp [1 [T1 oBW]
[20 773 dBm

832.01282(513 MHz
bl 13.1p dBm o s WM AN AT “Temp [2 [T1 0gW]
.85
-987179487
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~-10
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N
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I o
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~-50

L -60.

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 10:17:29

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.98 dB

Ref 38.5 dBm “Att 20 dB SWT 10 ms .775641026 MHz

©

Offset 13]5 dB OBW (8.942307692 MHz
Markgr 1 [T1]|]
[~30 —T3 05 aBm
831.596153846 MHz
Temp |1 [T1 OgW]
[2° .50 dBm
044871795 MH
T1 s WAL e/ U 2remp [2 [T1 OBW]

10 e
STV .83 dBm
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I \

2 D2 11.81/018 {

=~
>
x|z
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N

D1 14.11 dBm

Center 836.5 MHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 10:15:42
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

LTE Band 12: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth

(MHz) (MHz)
QPSK 1.101 1.308

1.4
16QAM 1.106 1.322
QPSK 2.683 2.875

3.0
16QAM 2.683 2.885
QPSK 4.471 4.968

5.0
16QAM 4.487 5.016
QPSK 8.974 9.936

10.0
16QAM 8.942 0.808
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 2.43 dB
Ref 38.5 dBm *Att 20 dB SWT 15 ms 1.307692308 MHz
Offset 135 dB OBW (1.100961538 MHz
Markgr 1 [T1]|]
30 =TI 9T aBm
706.841346¢154 MHz
Temp |1 [T1 OBW]
20 -54 dem|l
D1 15.59 dBm 746947 TIHS85 M
WWMWM ) i
k1o \[ E v
1-63 dBm
708.04807¢923 MHz
I
lz \l
= -20: IN M.ANM Sbe
RN AT v
~-30
-40
~-50
|.-60.
Center 707.5 MHz 300 kHz/ Span 3 MHz

Date: 19.SEP.2018 10:41:57

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 2.21 dB
Ref 38.5 dBm *Att 20 dB SWT 15 ms 1.322115385 MHz
Offset 13]5 dB OBW [1.105769231 MHz
Markgr 1 [T1]|]
[-30 =TI ZTOBm

706.826923077 MHz

Temp [1 [T1 oBW]
[20 ~76 dBm "
D1 15.23 dBm 69423676 Wi
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Center 707.5 MHz 300 kHz/ Span 3 MHz

Date: 19.SEP.2018 10:40:47
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 2.47 dB
Ref 38.5 dBm *Att 20 dB SWT 30 ms 2.875000000 MHz
Offset 135 dB OBW (2.682692308 MHz
Markgr 1 [T1]|]
30 =T33 T aBm
706.057692308 MHz
Temp |1 [T1 OgW]
20 -37 demfl
D1 13.8% dBm 7d6.163461538 wHz """
Lo TAM. ko Lt L I it o Zeme [2 T2 0R1)

.73 dBm
708.846153846 MHz

o

L_1o j
D2 -fi2. 17 dg|
k20

| —4
S

3DB

;
:
%
p=
{
;

~-50

L -60.

Center 707.5 MHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 10:44:35

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz 1.53 dB
Ref 38.5 dBm ALt 20 dB SWT 30 ms 2.884615385 MHz
Offset 135 dB OBW 12.682692308 MHz
Markgr 1 [T1]|]
3o —T4-36 OBm

706.057692308 MHz
Temp |1 [T1 OgW]
[20 T-45 dBm
706.163461538 MHz
D1 12.29 dBm

F10 T1 a“_:«v\’\/zlv,\l\,.1\‘M T A Toremp [TT OBW]
f\“w dinhs T 172 dBm

708.846153846 MHz
i / \
F-10

D2 -[3. 7? dB
~-20

[
\

=~
>
x|z
i

Center 707.5 MHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 10:43:48
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T1 ]
*VBW 200 kHz -1.19 dB
Ref 38.5 dBm *Att 20 dB SWT 5 ms 4.967948718 MHz
Offset 135 dB OBW (4.471153846 MHz
Markgr 1 [T1]|]
[~30 =T1-7T daBm
7(05.00000¢000 MHz
Temp |1 [T1 OgW]
20 _84 dBm

7(5.272438897 MHz
Ao s At e beanoa e L T2ZTemp [2 [T1 _Ogw]

10
.50 dBm
7Q9.743589744 MHz
Lo \
F-10 \1
D2 -[13.0p dB]
\ 3DB

~-30

D1 12.94 dBm T
AN,

~-50

L -60.

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 19.SEP.2018 10:46:15

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 50 kHz Delta 1 [T1 ]
*VBW 200 kHz 2.06 dB
Ref 38.5 dBm ALt 20 dB SWT 5 ms 5.016025641 MHz
Offset 135 dB OBW 14.487179487 MHz
Markgr 1 [T1]|]
3o —T§- 3T OBm

704.983974359 MHz

Temp |1 [T1 ogw]
VAXH QP 55 e,
705.256410256 MHz
E1o D1 11.64 dBm — . — . ! v—— roFempr2—fFd 3
71-91 dBm
JK 709.743589744 MHz

. ] |

Center 707.5 MHz 1 MHz/ Span 10 MHz

Date: 19.SEP.2018 10:47:51
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QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz 1.50 dB
Ref 38.5 dBm “Att 20 dB SWT 10 ms 9.935897436 MHz
Offset 13{5 dB OBW (8.974358974 MHz
Markgr 1 [T1]]
30 —TA 79 OB
7(32.500000000 MHz
1P Temp [1 [T1 ogw]
MAXH Jl Ao} 1-53 dBm
LVL
7Q3.01282(Q513 MHz
(o b1 12-4% dBm - IOV, NPT en A AL 2TEMD [Z T TT 05w
-95 dBm
711.987179487 MHz
) / \
—-10 ==
D2 -13. dBj \
\ 3DB
L/ U
—-30
40
—-50
|_-60.
Center 707.5 MHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 10:51:49

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 2.51 dB
Ref 38.5 dBm “Att 20 dB SWT 10 ms 9.807692308 MHz
Offget 135 dB OBW [8.942307692 MHz
Markgr 1 [T1]|]
30 —T5-80 OBm
742.564102564 MHz
Temp |1 [T1 Ogw]
MAXH [l 2! 1-56 @]
703.044871795 MHz[|
Fo D1 11.83 dBm - yore v . A28 o 3 i
ot il Y .39 dBm
711.987179487 MHz
i / \
F-10 Y
D2 -[L4.1% dB|
\ DB
o]
PRI Ty \'\uh‘wlv\'\'&r\pﬂmwt
F-30:
F--40:
F--50:
L -e0.
Center 707.5 MHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 10:53:28
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FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard

FCC §2.1051, §22.917(a) and §24.238(a) and 827.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set 100KHz to below 1GHz and
1MHz to above 1GHz. Sufficient scans were taken to show any out of band emissions up to 10th harmonic.

EUT Splitter Signal Analyzer

|

CMWS500/CMU200

Test Data

Environmental Conditions

Temperature: 25~26 °C
Relative Humidity: 52~54 %
ATM Pressure: 101.0 kPa

The testing was performed by Haiguo Li from 2018-09-20 to 2018-09-28.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Cellular Band (Part 22H)
30 MHz - 1 GHz (GSM Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -36.97 dBm

Ref 37.5 dBm “Att 25 dB SWT 100 ms 478.513461538 MHz

Offset 7.% dB

LvL

o

~-10

D1 -13 ¢iBm

~-20

~-30

" W Ot NI TPV U1 | PV

F-40

~-50

~-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 20.SEP.2018 16:10:13

1 GHz - 10 GHz (GSM Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -33.91 dBm

Ref 35 dBm “Att 25 dB SWT 55 ms 1.663461538 GHz

off§et 7.4 dB "

=~
B
x|z
i
T
N
o

LvL

o

~-10

D1 -13 ¢iBm

[-20 3DB

;;4C\L A WWW\‘WL@‘I. TUYIURTVY RYVIUETY | U SNV BPIY TIPRTY IR W NIFTY SN MW VI

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 28.SEP.2018 15:03:18
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Date:

=y
T
=

MAXH

Date:

30 MHz - 1 GHz (WCDMA Mode)

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -43.29 dBm
Ref 32 dBm “Att 20 dB SWT 100 ms 191.666666667 MHz
| 50 -offfet——4—db 1
[ A ]
20
10 LVL
-0
--10
D1 -13 diBm
20
--30 /
--40 ==
50
60
Start 30 MHz 97 MHz/ Stop 1 GHz
20.SEP.2018 16:59:34
1 GHz - 10 GHz (WCDMA Mode)
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -23.04 dBm
Ref 27.5 dBm “Att 15 dB SWT 55 ms 2.504285714 GHz
offfet 7.4 dB "
2
10
LVL
Fo
F-10
D1 -13 {iBm
L_20 1
L a0 3DB
F--40:
ﬂ".;a;“ann A AWy "“-‘.,.l‘{.' .’“,j,.l l|‘ wll ks AU A, M“AIIMMN Il Aah, Db ey
I--60:
F-70
Start 1 GHz 900 MHz/ Stop 10 GHz

20.SEP.2018 16:58:52

Fundamental test
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PCS Band (Part 24E)

30 MHz - 1 GHz (GSM Mode)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.86 dBm
Ref 27.5 dBm “Att 25 dB SWT 100 ms 505.300000000 MHz
Offget 7.5 dB
2
xa [°
LVL
Fo
F-10
D1 -13 ¢iBm
20
L_30 DB
F--40:
1
Heherovi A A Ak M ot sk u.].. TPR I FRRTR TRV SRR [ 1
AR Ll et L i G 4 VSRR i o g Mat i Sabod il T L mad
I--60:
F-70:
Start 30 MHz 97 MHz/ Stop 1 GHz
Date: 20.SEP.2018 16:13:09
1 GHz - 2 GHz (GSM Mode)
® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.79 dBm
Ref 35 dBm “Att 20 dB SWT 5 ms 1.720000000 GHz
offfet 135 dB "
30
R 20
MAXH
LVL
Fo
F-10
D1 -13 ¢iBm
[-20 / DB
F-30:
z f
T.?f.‘.?u;. P SRR FY RYWPFYIOYIT FRVSYSERYITUT WPRWIYIRY M7V YN AR RYT I M WY
F--50:
I--60:
Start 1 GHz 100 MHz/ Stop 2 GHz
Date: 21.SEP.2018 10:22:01

Fundamental test
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2 GHz - 20 GHz (GSM Mode)

® *RBW 1 MHz
*VBW 3 MHz

Marker 1 [T1 ]

-36.88 dBm

Ref 27.5 dBm “Att 15 dB SWT 105 ms 2.385714286 GHz
offget 7.% dB
20
1 PH]
1o
0
F-10
D1 -13 ¢iBm
F-20
=30
1
40
IETETRRIRN 1 UUPRU L.V 1Y DS RIS WL B A gt AL s ot et A o
= i iy pdpl
-60
F-70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 20.SEP.2018 16:12:45

30 MHz - 1 GHz (WCDMA Mode)

® *RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]

-48.33 dBm

3DB

Ref 27.5 dBm “Att 15 dB SWT 100 ms 503.914285714 MHz
offfet 7.4 dB "
2
1 PK]
vAxH e
LvL
o
F-10
D1 -13 ¢iBm
I--20
L _30 DB
I--40
1
1 1 e 1 A I 1 4 4
o P tphatheg RN g A T N Wil
I--60
--70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 20.SEP.2018 16:54:27
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1 GHz - 2 GHz (WCDMA Mode)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -48.12 dBm
Ref 27.5 dBm “Att 15 dB SWT 5 ms 1.450320513 GHz
offfet 7.% dB "
2
1 PK
a [ °
‘\ LvL
o
F-10
D1 -13 ¢iBm

~-20 J
30 3DB

TR FPUUTR KT TR I PO IR AV W TR OV IR R WRTION N IR (TS InMdan

~-70

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 20.SEP.2018 16:55:17

2 GHz - 20 GHz (WCDMA Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -47.19 dBm
Ref 27.5 dBm “Att 15 dB SWT 105 ms 17.737142857 GHz
offfet 7.4 dB "
2
1 PK
[vax-
LVL
o
F-10
D1 -13 ¢iBm
F-20
L_z0 3DB
F-40
1
bt L ann s papar dnsel b A S S AUt AN A ot i A st
k-60
F-70
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 20.SEP.2018 16:55:35

Fundamental test
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LTE Band 2:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -39.10 dBm
Ref 36 dBm “Att 20 dB SWT 100 ms 765.272435897 MHz
off$et 13]5 dB "
k30
LA
20
MAXH
LvL
k10
o
F-10
D1 -13 d¢Bm
L _20 3DB
F-30
1
A YIS T Y YT BTN FYTSPN 7  EerT e 17 IR AN /7 PP
k-50
t--60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 19.SEP.2018 16:27:07

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.56 dBm
Ref 36 dBm “Att 20 dB SWT 2.5 ms 1.790064103 GHz
off$et 13]5 dB "
k30
LA
f20
MAXH
LvL
k10
\\
o
F-10
D1 -13 d¢Bm
L _20 3DB
F-30
) Fundamental test
v
375 %Y WIOW Y 7T PP WY VA Y W YT P WTE PR [ T E W W Ao o
k--50
t--60
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 19.SEP.2018 16:28:49
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®

HE
>
x|z
i

Date:

=
)

Date:

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -53.08 dBm
Ref 18.5 dBm “Att O dB SWT 105 ms 2.378000000 GHz
Offset 1315 dB
10
o
LVL
~-10
D1 -13 ¢iBm
~-20
~-30
DB
-a0
=50
MM»«MAM sty s gt o o Ao g o b
~-70
L -80.
Start 2 GHz 1.8 GHz/ Stop 20 GHz
21.SEP.2018 09:58:33
30 MHz - 1 GHz (3.0 MHz, Middle Channel)
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -42.95 dBm
Ref 33.5 dBm * ALt 15 dB SWT 100 ms 187.003205128 MHz
|4 Offget 1315 dB I
—20
LVL
10
o
—-10
D1 -13 d¢iBm
—-20
3D8B
—-30
_40 1
—-50
—-60
Start 30 MHz 97 MHz/ Stop 1 GHz

19.SEP.2018 16:32:20
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.87 dBm

Ref 33.5 dBm “Att 15 dB SWT 2.5 ms 1.431089744 GHz
Lgo_Offget 13]5 dB |
20

MAXH

LVL

10

™

0

—-10
D1 -13 ¢iBm

—-20

1 I

3DB

Fundamental test

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 19.SEP.2018 16:31:58

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -41.56 dBm
Ref 33.5 dBm ALt 15 dB SWT 105 ms 17 .576923077 GHz
| go_Offget 1315 dB |
=20

MAXH
LVL
=10
=0
==10
D1 -13 diBm
==20
3DB
==30
1

~-40
NINMAALL oy A 0 i M A iy AR A bt o I AR AN N JNML»"MWW
=-50
==60
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 19.SEP.2018 16:31:05
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®

=
)

Date:

=
)

Date:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -41.24 dBm
Ref 33.5 dBm “Att 15 dB SWT 100 ms 783.926282051 MHz
| go_Offget 1315 dB |
20
LvL
10
-0
~-10
D1 -13 {iBm
~-20
308
~-30
1

—-40

PR IPYRPRTYE TSV PN TR PV VU Y SUNIN SR YRTES ) WP W
~-50
~-60
Start 30 MHz 97 MHz/ Stop 1 GHz
19.SEP.2018 16:39:25

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.16 dBm
Ref 33.5 dBm “Att 15 dB SWT 2.5 ms 1.429487179 GHz
Lgo_Offget 13]5 dB |
LA
20
LVL
10
0
—-10
D1 -13 ¢iBm

—-30

]
|
f!
SRVt AT VP [PV P S VPO IS N

Start 1 GHz 100 MHz/ Stop 2 GHz

19.SEP.2018 16:39:54

Fundamental test
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2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.66 dBm
Ref 33.5 dBm “Att 15 dB SWT 105 ms 6.644230769 GHz
| go_Offget 1315 dB |
=20
LVL
=10
=0
==10
D1 -13 diBm
==20
3DB
==30
1
—-40
AN i AAMNIARAAAR AN ARSI g (it s St AL 1 VI Y
=-50
==60
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Date: 19.SEP.2018 16:40:12
30 MHz - 1 GHz (10.0 MHz, Middle Channel)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -42.55 dBm
Ref 33.5 dBm “Att 15 dB SWT 100 ms 134.150641026 MHz
| go_Offget 1315 dB |
=20
LVL
=10
=0
==10
D1 -13 diBm
==20
3DB
==30
L _a0 1
WAyl T e ARTTVET Y R VR WA T VTV P YT PPTIETIN VAV PRTI RA YT
=-50
==60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 19.SEP.2018 16:46:30
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42_.07 dBm

Ref 33.5 dBm * ALt 15 dB SWT 2.5 ms 1.157051282 GHz

off$et 135 dB |

30

HE
>
x|z
i

LvL

0

—-10 l
D1 -13 d¢iBm

—-20

)
l f
_ Ll

3DB

o Fundamental test

—-60

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 19.SEP.2018 16:46:08

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.92 dBm

Ref 33.5 dBm * ALt 15 dB SWT 105 ms 3.038461538 GHz
|4 Offget 1315 dB I
—20

IMAXH

LVL

10
o
—-10

D1 -13 d¢iBm

—-20

—-30

-40
b e o bAoA A i s Aranige g et

—-50

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 19.SEP.2018 16:45:47
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®

=
)

Date:

=
)

Date:

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“ RBW

33.5 dBm “Att 15 dB

100 kHz
“VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-40.84 dBm
376.650641026 MHz

Offset 135 dB

]

0

—-10

D1 -13 ¢iBm

—-20

—-30

Al

A Mot A AN SN o

Start 30 MHz 97 MHz/

19.SEP.2018 16:50:46

Stop 1 GHz

1 GHz - 2 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz
“VBW 3 MHz
SWT 2.5 ms

33.5 dBm “Att 15 dB

Marker 1 [T1 ]
-41.98 dBm
1.203525641 GHz

Offset 135 dB

]

0

—-10

D1 -13 ¢iBm

—-30

WWMWMMM dhabing.

Start 1 GHz 100 MHz/

19.SEP.2018 16:51:11

Stop 2 GHz

Fundamental test
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.78 dBm
Ref 33.5 dBm “Att 15 dB SWT 105 ms 10.365384615 GHz
| go_Offget 1315 dB |
=20
LVL
=10
=0
==10
D1 -13 diBm
==20
3DB
==30
~-40 =
MWWWWMWWW sl LA At A g
=-50
==60
Start 2 GHz 1.8 GHz/ Stop 20 GHz
Date: 19.SEP.2018 16:51:26
30 MHz - 1 GHz (20.0 MHz, Middle Channel)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -42.36 dBm
Ref 33.5 dBm “Att 15 dB SWT 100 ms 162.131410256 MHz
| go_Offget 1315 dB |
=20
LVL
=10
=0
==10
D1 -13 diBm
==20
3DB
==30
_40 1
A Il b I‘ﬂnAI'Iu
MWJ\J{ AW:IM,M“MMW"\‘NW;V\J&WW\W WW‘AWVNM\hUWUWWM\, Wy Ui
=-50
==60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 19.SEP.2018 16:56:38
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHZz -41.94 dBm
Ref 33.5 dBm *Att 15 dB SWT 2.5 ms 1.785256410 GHz
Lgo_Offset 13]5 dB I
[ A]
=20
M
MAXH
LvL
~10 ‘k\\\\\
=0
==-10
D1 -13 ¢iBm
==20
} ] 3DB
| 50 Fundamental test
a0 1 f) \
MWWMW MBI o g X J w
==50
=-60
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 19.SEP.2018 16:56:18

2 GHz -20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -41.85 dBm
Ref 33.5 dBm *Att 15 dB SWT 105 ms 3.355769231 GHz
[ 5o_Offget 13|5 dB I
20
MAXH
LVL
10
o
~-10

D1 -13 d¢Bm

~-20

~-30

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 19.SEP.2018 16:55:56
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LTE Band 4:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -42.17 dBm
Ref 33.5 dBm “Att 15 dB SWT 100 ms 752.836538462 MHz
| go_Offget 1315 dB |
=
1o LVL
=0
==10
D1 -13 ¢iBm
==20
3DB
==30
L _40 1
Rt el Mol s g bl
=-50
==60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 19.SEP.2018 17:14:13

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.47 dBm

Ref 33.5 dBm “Att 15 dB SWT 2.5 ms 1.711538462 GHz

off$et  13]5 dB I

=
)

VL

b i

0

—-10
D1 -13 ¢iBm

—-20

—-30

| 40 VeI Fundamental test
A lwWNMmMI I WA g An SR A M

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 19.SEP.2018 17:14:43
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2 GHz - 20 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -24.86 dBm
Ref 33.5 dBm “Att 15 dB SWT 105 ms 3.442307692 GHz
| go_Offget 1315 dB |
20
LVL
10
0
—-10
D1 -13 ¢iBm
—-20
L 308
—-30
—-40
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Start 2 GHz 1.8 GHz/ Stop 20 GHz
Date: 19.SEP.2018 17:15:02
30 MHz - 1 GHz (3.0 MHz, Middle Channel)
® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.81 dBm
Ref 28.5 dBm * ALt 10 dB SWT 100 ms 628.490000000 MHz
Offset 13{5 dB
20
1o
LVL
o
—-10
D1 -13 d¢iBm
—-20
308
—-30
—-40
1
M
M&‘é“f‘”: g sl h" 1 gl den iy i _M,_l J'L\‘L. WLMJ"“LM,l LR J.' Moeh uv..“.',. Lk
—-60
L-70.
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 21.SEP.2018 10:02:08
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

®

Ref 33.5 dBm * ALt

15 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 5 ms

Marker 1 [T1 ]
-41.57 dBm
1.574897436 GHz

et 135 dB

HE
>
x|z
i

0

—-10

D1 -13

—-20

—-30

™ oot n

LL.:#. .

el

LAY B
L b

MNANLA
WAL

WOANY

—-60

Start 1 GHz

Date: 21.SEP.2018 10:01:30

100 MHz/

Stop 2 GHz

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

Ref 18.5 dBm “Att 5

*RBW 1 MHz
*VBW 3 MHz

dB SWT 105 ms

Marker 1 [T1 ]
-21.69 dBm
3.458000000 GHz

Offset 135 dB

=
)

o

D1 -13

1
—-20—

—-30

—-40

—-50

Ty
MW

3

AV AN

Ntk
faass

et da AU

—-60

b o
W

4

A

-80.

Start 2 GHz

Date: 21.SEP.2018 10:00:21

1.8 GHz/

Stop 20 GHz

3DB

Fundamental test
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -46.78 dBm

Ref 28.5 dBm * ALt 10 dB SWT 100 ms 714.820000000 MHz

Offset 135 dB

HE
>
x|z
i

10

0

—-10

D1 -13 diBm

3DB

—-30

—-40

gy st bi bt e Arvfon f"MWWMMwmw

—-60

L_-70.

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 21.SEP.2018 10:02:58

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -46.70 dBm
Ref 28.5 dBm “Att 10 dB SWT 5 ms 1.647435897 GHz
Offget 13]5 dB
20
WGl 10

O

-10
D1 -13 d¢iBm

~-20
! 3DB
~-30

I L
sttt ot bW atstosdao L stsad s e ot M i ALt b PN AR A oMl
o ¥ b

&

Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 21.SEP.2018 10:03:24

/ \ Fundamental test
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®

HE
>
x|z
i

Date:

=
)

Date:

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -28.31 dBm
Ref 28.5 dBm “Att 10 dB SWT 105 ms 3.458000000 GHz
Offget 135 dB
I-20 LA
10
LVL
o
F-10
D1 -13 ¢iBm
F-20
1
y DE
F-30
-40
M A A o AL by i
-60
[-70.
Start 2 GHz 1.8 GHz/ Stop 20 GHz
21.SEP.2018 10:03:40
30 MHz - 1 GHz (10.0 MHz, Middle Channel)
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -46.99 dBm
Ref 28.5 dBm “Att 10 dB SWT 100 ms 159.980000000 MHz
Offget 13]5 dB
20
10
LVL
0
—-10
D1 -13 d¢iBm
~-20
3DB
~-30
—-40
1
WIL PN TR YT TR TN PO AR RYRTIE O W RO P ONY 1 1Y Coatholl Al
ST i) R v ki R L o L e A L LD el A e LA LA L i Y a4
~-60
L-70
Start 30 MHz 97 MHz/ Stop 1 GHz

21.SEP.2018 10:04:46
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®

HE
>
x|z
i

Date:

=
)

Date:

1 GHz - 2 GHz (10.0 MHz, Middle Channel)

“RBW 1 MHZz Marker 1 [T1 ]
“VBW 3 MHZz -46.97 dBm
Ref 28.5 dBm “Att 10 dB SWT 5 ms 1.121794872 GHz
offfet 13]5 dB
20 [ A]
10 W
\\\\\\\\\ LvL
o
~-10 k[
D1 -13 ¢iBm ( |
=20 ) [
3DB
- s0 l *  Fundamental test
L _40 h
[ \
. W A AW B M U M A I A s
--60
L-70
Start 1 GHz 100 MHz/ Stop 2 GHz
21.SEP.2018 10:04:23

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -29.12 dBm
Ref 28.5 dBm “Att 10 dB SWT 105 ms 3.458000000 GHz
Offset 13{5 dB
20
10
LVL
-0
~-10:
D1 -13 d¢iBm
~-20
1
v 308
~-30:
—-40
e S s palaba g a8 g Ao b A b MU A U 4
~-60
L-70,
Start 2 GHz 1.8 GHz/ Stop 20 GHz

21.SEP.2018 10:04:01
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®

HE
>
x|z
i

Date:

=
)

Date:

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .54 dBm
Ref 28.5 dBm “Att 10 dB SWT 100 ms 475.230000000 MHz
Offset 1315 dB
I-20 LA
10
LVL
0
F-10
D1 -13 ¢iBm
F-20
DB
=30
-40
1
YU IR RRRIR TN | SYRTRCTRPRTY WYY | AT Te) PN WWM.LM (TS0 FEYPRVRR U TIT TRTTITINOR | WY YO
B AP AR M At Ml UAsaann enamin e
-60
L-70
Start 30 MHz 97 MHz/ Stop 1 GHz
21.SEP.2018 10:05:07
1 GHz - 2 GHz (15.0 MHz, Middle Channel)
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -46.68 dBm
Ref 28.5 dBm “Att 10 dB SWT 5 ms 1.530448718 GHz
Offset 135 dB
[20
10
LV
Lo (
F-10
D1 -13 ¢iBm { ﬁ
F-20 [ ‘
F-30 ﬁ

i K
I byl st P, s s i P L;I M@Mhmkl}, kst i

Start 1 GHz 100 MHz/ Stop 2 GHz

21.SEP.2018 10:05:32

M\ Fundamental test
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LTE Band 5:

®

=
)

Date:

@

=
)

Date:

2 GHz - 20 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -30.81 dBm
Ref 28.5 dBm “Att 10 dB SWT 105 ms 3.458000000 GHz
Offset 13]5 dB
20
=10
LVL
=0
=-10
D1 -13 ¢iBm
==20:
1 3DB
—-30:
—-40
D i AP A v e Al ot
=60
|_-70.
Start 2 GHz 1.8 GHz/ Stop 20 GHz

21.SEP.2018 10:05:47

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -48.09 dBm
Ref 28.5 dBm *Att 10 dB SWT 100 ms 308.041794872 MHz

Offset 13)5 dB

[20 "IHI

V\ e

1o

o

~-10

D1 -13 d¢Bm

~-20

~-30

F--40
1
bt CETWTYE NPT PRYWTITY, ATV P RN SR ) AR AT R kbl e e
b WA e A e R - st b

~-60

-70.

Start 30 MHz 97 MHz/ Stop 1 GHz

21.SEP.2018 10:09:08

Fundamental test
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®

=
)

Date:

=
)

[vaxH]

Date:

1 GHz - 10 GHz (1.4 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -24.96 dBm
Ref 28.5 dBm “Att 10 dB SWT 55 ms 2.503000000 GHz
offfet 13]5 dB
[2° [ A]
F1o0
Lt
o
F-10
D1 -13 ¢iBm
I--20
1
308
F--30
k-0
Anltnis dar - s bl e ks Alsaton sl A A e dih i it Mot S WHGA
2
I--60
L-70
Start 1 GHz 900 MHz/ Stop 10 GHz

21.SEP.2018 10:09:33

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -47 .54 dBm
Ref 28.5 dBm * ALt 10 dB SWT 100 ms 371.987179487 MHz

Offset 13{5 dB
20 LA
10
‘k\\ LVL
o
—-10
D1 -13 d¢iBm

—-20

B /\

-40

(TRYIONR PRI (MR Y ETR FTRN SRR S DR ST IR T YRR
S MY A LR aaan o S F A Hr Lads

Y ki<l

Start 30 MHz 97 MHz/ Stop 1 GHz

21.SEP.2018 10:10:27

Fundamental test
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®

HE
>
x|z
i

Date:

=
)

Date:

1 GHz - 10 GHz (3.0 MHz, Middle Channel)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -29.86 dBm
Ref 28.5 dBm “Att 10 dB SWT 55 ms 1.666000000 GHz
Offset 1315 dB
20
10
LVL
0
F-10
D1 -13 ¢iBm
F-20
L DB
=30
-40
gl gk et AU i A b st A e -
-60
L-70
Start 1 GHz 900 MHz/ Stop 10 GHz
21.SEP.2018 10:10:00
30 MHz - 1 GHz (5.0 MHz, Middle Channel)
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.60 dBm
Ref 28.5 dBm “Att 10 dB SWT 100 ms 482 .355769231 MHz
Offset 13{5 dB
20
10
‘K\\\ LVL
0
~-10
D1 -13 d¢iBm
~-20
308

!

=-40
1
A 4
TN VLTSN T SO AT T PP FRPTRUY PO R I TRTP AL AR TR AT S| Ayl
TP A o L e v

-70.

Start 30 MHz 97 MHz/ Stop 1 GHz

21.SEP.2018 10:10:47

Fundamental test
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Date:

=
)

Date:

1 GHz - 10 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -33.22 dBm
Ref 28.5 dBm “Att 10 dB SWT 55 ms 1.666000000 GHz

Offset 135 dB
20 [ 4 ]
10
LVL
—0-
—-10
D1 -13 ¢iBm

—-20
| _30—2
—40
MJ&;'Q‘J W *",Wul. Ao »L,mﬂmv AMthab ol ™ .wu e o b o o W
—-60
|_-70.
Start 1 GHz 900 MHz/ Stop 10 GHz

21.SEP.2018 10:11:16

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-47.13 dBm

Ref 28.5 dBm “Att 10 dB SWT 100 ms 147.370000000 MHz
Offset 135 dB
[20
10
LvL
I AN
F-10
D1 -13 ¢iBm

F-20

q 308
F-30 { l
-40

1

L»MMMM b At b A
-60
L-70
Start 30 MHz 97 MHz/ Stop 1 GHz
21.SEP.2018 10:12:17

Fundamental test
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1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -34.59 dBm

Ref 28.5 dBm “Att 10 dB SWT 55 ms 1.666000000 GHz

Offset 135 dB

20
10
LVL
=0
=-10

D1 -13 d¢iBm

—-20

T ] R ke 11 PPN PRI TYCRTIRETY N NPCRTIY WY RYPRTRVY WOT PRRUL: KW 1K T A iluivd
mil - e -

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 21.SEP.2018 10:11:34

LTE Band 12:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.23 dBm

Ref 28.5 dBm * ALt 10 dB SWT 100 ms 96 .930000000 MHz

Offset 135 dB

HE
>
x|z
i

10

0

—-10

D1 -13 diBm

—-30

—-40

1
_L;I.nL.l VR TTNE LPuY R RTY bt L i L s e ot Akd Vst i lathaedl IW“ Fundamental test

—-60

L_-70.

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 21.SEP.2018 10:13:31
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®

=
)

Date:

=
)

Date:

1 GHz - 8 GHz (1.4 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -29.27 dBm
Ref 28.5 dBm “Att 10 dB SWT 45 ms 1.413000000 GHz
Offset 13{5 dB
20
10
LVL
0
—-10
D1 -13 d¢iBm
—-20
1 3
v 3DB
—-30
—-40
n " o, ! et gl
[T A o YA et bl ad h i s bt g L bt
—-60
L-70.
Start 1 GHz 700 MHz/ Stop 8 GHz

21.SEP.2018 10:13:57

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.72 dBm
Ref 28.5 dBm “Att 10 dB SWT 100 ms 396.858974359 MHz
Offset 135 dB
[20 [ A]
10
LV
K \
f-10:
D1 -13 ¢iBm
F--20
3DB
F--30:
F--40
. u} \m
o bt s ki PRI B TR S bl s s [,
PO M L e e L bali o A A
60
L-70.
Start 30 MHz 97 MHz/ Stop 1 GHz

21.SEP.2018 10:14:42

Fundamental test
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Date:

=
)

Date:

1 GHz - 8 GHz (3.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.31 dBm
Ref 28.5 dBm “Att 10 dB SWT 45 ms 1.413000000 GHz
Offset 13{5 dB
20
10
LVL
0
—-10
D1 -13 d¢iBm
—-20
3D0B
I _g0-L
v
l
v“l‘LMMw' 1..|..‘A TW (TYPE RV YO PRy Y b nt e it ok Nl g Mt
™ T e "
—-60
L-70.
Start 1 GHz 700 MHz/ Stop 8 GHz
21.SEP.2018 10:14:18
30 MHz - 1 GHz (5.0 MHz, Middle Channel)
“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.36 dBm
Ref 28.5 dBm “Att 10 dB SWT 100 ms 254 .070000000 MHz
Offset 13{5 dB
20
10
LVL
o —-
—-10
D1 -13 d¢iBm

N |
| i N\

F-40 [ t Fundamental test
1

‘b_ha.‘ljlllaa Mo MAI[}IL...H AL il gt Ao b M e g whhaalvirn it il ik 4

==60

| -70.

Start 30 MHz 97 MHz/ Stop 1 GHz

21.SEP.2018 10:15:13
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1 GHz - 8 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -34.78 dBm

Ref 28.5 dBm “Att 10 dB SWT 45 ms 1.413000000 GHz

Offset 135 dB

20
10
LVL
=0
=-10

D1 -13 d¢iBm

—-20

—-30

<4

A‘\_% eaadPu it “'.‘-"WM. A U e s sl st Ly Mm..hln“ "A.

-70.

Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 21.SEP.2018 10:15:35

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47.48 dBm

Ref 28.5 dBm *Att 10 dB SWT 100 ms 639.160000000 MHz

Offset 13)5 dB

=
)

F10

o

D1 -13 d¢Bm

L _a0 ' Fundamental test

1
A it P b ek e M ot A cimheathostod A, A L\J.m) ek L m,q,nmm
+ h A W W

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 21.SEP.2018 10:16:18
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1 GHz - 8 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -36.35 dBm

Ref 28.5 dBm *Att 10 dB SWT 45 ms 1.420000000 GHz

Offset 13)5 dB

20
MAXH Il K6}
LVL
O
=-10

D1 -13 d¢Bm

NTLI M‘ANWNMM’ULI it ol s L Ao bt o oo
T

Start 1 GHz 700 MHz/ Stop 8 GHz

Date: 21.SEP.2018 10:15:50
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FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Haiguo Li on 2018-09-21.

EUT operation mode: Transmitting
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Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H
Frequency RR(;(:;;:: ) Tlg::ti;:) le . Cable | Antenna A:)Js;,l;te . .
OHD | apuvy | Degree | T | (avy | ey | Loss | Gain | @Bm) | oy | iy
(dB) | (dBi)
GSM Mode, middle channel
967.25 38.24 44 15 H -58.8 0.74 0 -59.54 -13 46.54
967.25 36.52 12 2.5 V -60.5 0.74 0 -61.24 -13 48.24
1673.20 66.67 192 1.7 H -40.4 1.30 8.90 -32.80 -13 19.80
1673.20 66.89 46 1.9 \% -39.6 1.30 8.90 -32.00 -13 19.00
2509.80 71.25 226 15 H -32.3 2.60 10.20 -24.70 -13 11.70
2509.80 72.21 213 15 V -30.7 2.60 10.20 -23.10 -13 10.10
3346.40 47.95 172 1.6 H -52.4 1.50 11.70 -42.20 -13 29.20
3346.40 45.65 345 1.0 \Y -54.7 1.50 11.70 -44.50 -13 31.50
WCDMA Mode, Middle channel
963.14 38.52 217 1.0 H -58.5 0.74 0 -59.24 -13 46.24
963.14 37.46 320 24 V -59.5 0.74 0 -60.24 -13 47.24
1673.20 50.02 73 1.7 H -57.1 1.30 8.90 -49.50 -13 36.50
1673.20 49.77 131 1.3 \% -56.7 1.30 8.90 -49.10 -13 36.10
2509.80 47.72 28 15 H -55.8 2.60 10.20 -48.20 -13 35.20
2509.80 49.78 26 14 \% -53.1 2.60 10.20 -45.50 -13 32.50
3346.40 43.19 261 25 H -57.2 1.50 11.70 -47.00 -13 34.00
3346.40 43.3 355 1.6 \% -57.1 1.50 11.70 -46.90 -13 33.90

FCC Part 27, FCC Part 22H/24E
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30 MHz ~ 20 GHz:

PCS Band (Part 24E)

Frequency RReceiyer Turntable Rx Antenna Su(l?)::)ilt:te(:ntenna Absolute FCC Part 24F
(MHz) ((;;(llll\l’lig ])Aelg‘leee Height | Polar | Level | " Gain (I&g’:ll) Limit | Margin

(m) | (H/V) | (dBm) (dB) (dBi) (dBm) | (dB)

GSM Mode, Middle channel

967.25 38.74 264 11 H -58.3 0.74 -59.04 -13 46.04

967.25 36.18 356 13 \% -60.8 0.74 -61.54 -13 48.54

3760.00 46.02 358 1.8 H -55.2 1.50 11.80 -44.90 -13 31.90

3760.00 46.59 234 2.4 \Y -54.2 1.50 11.80 -43.90 -13 30.90

WCDMA Mode Band |1, Middle channel

963.14 38.17 7 1.3 H -58.8 0.74 -59.54 -13 46.54

963.14 37.29 181 2.5 \ -59.7 0.74 -60.44 -13 47.44

3760.00 43.07 285 1.6 H -58.2 1.50 11.80 -47.90 -13 34.90

3760.00 43.59 80 2.0 \% -57.2 1.50 11.80 -46.90 -13 33.90
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LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable | Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%vrfn) (dBm) (dB)
(dBpVv) Degree (m) (H/V) | (dBm) (dB) (dBi)
Band 2
Test frequency range:30 MHz ~ 20 GHz
961.29 38.41 228 24 H -58.6 0.74 0 -59.34 -13 46.34
961.29 37.51 217 1.6 \% -59.5 0.74 0 -60.24 -13 47.24
3760.00 43.66 114 1.2 H -57.6 1.50 11.80 -47.30 -13 34.30
3760.00 43.32 333 2.3 \Y -57.4 1.50 11.80 -47.10 -13 34.10
Band 4
Test frequency range: 30 MHz ~ 20 GHz
961.29 38.57 158 1.2 H -58.4 0.74 0 -59.14 -13 46.14
961.29 37.06 51 1.0 \Y -59.9 0.74 0 -60.64 -13 47.64
3465.00 44.32 22 1.7 H -56.1 1.50 12.00 -45.60 -13 32.60
3465.00 44.30 54 15 \Y -56.8 1.50 12.00 -46.30 -13 33.30
Band 5
Test frequency range:30 MHz ~ 10 GHz
961.29 38.62 9 1.6 H -58.4 0.74 0 -59.14 -13 46.14
961.29 37.21 23 11 \Y -59.8 0.74 0 -60.54 -13 47.54
1673.00 51.67 53 13 H -55.4 1.30 8.90 -47.80 -13 34.80
1673.00 54.65 58 1.2 V -51.8 1.30 8.90 -44.20 -13 31.20
2509.50 47.44 326 15 H -56.1 2.60 10.20 -48.50 -13 35.50
2509.50 49,51 355 2.2 \Y -53.4 2.60 10.20 -45.80 -13 32.80
3346.00 43.38 97 19 H -57.0 1.50 11.70 -46.80 -13 33.80
3346.00 42.42 314 1.5 V -58.0 1.50 11.70 -47.80 -13 34.80
Band 12
Test frequency range: 30 MHz ~ 8 GHz
961.29 38.92 324 11 H -58.1 0.74 0 -58.84 -13 45.84
961.29 37.07 289 13 \Y -59.9 0.74 0 -60.64 -13 47.64
1415.00 43.18 31 1.7 H -64.7 1.60 7.90 -58.40 -13 45.40
1415.00 43.9 165 14 \Y% -64.2 1.60 7.90 -57.90 -13 44.90
2122.50 40.58 238 2.3 H -61.5 1.30 9.70 -53.10 -13 40.10
2122.50 39.27 312 1.3 \Y -63.6 1.30 9.70 -55.20 -13 42.20
2830.00 435 281 2.3 H -60.3 1.80 10.50 -51.60 -13 38.60
2830.00 42.89 222 1.5 V -60.5 1.80 10.50 -51.80 -13 38.80
3537.50 43.17 342 24 H -57.3 1.50 12.00 -46.80 -13 33.80
3537.50 43.3 122 1.6 \Y -58.0 1.50 12.00 -47.50 -13 34.50

Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain
2) Margin = Limit- Absolute Level
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FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Haiguo Li on 2018-09-19 to 2018-09-30.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Cellular Band, Left Band Edge for GSM (GMSK) Mode

®

Ref 33 dBm
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Cellular Band, Right Band Edge for GSM (GMSK) Mode
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®

1 g

Date:

Date:

Cellular Band, Left Band Edge for EDGE Mode

“RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -15.65 dBm
Ref 37 dBm *Att 25 dB SWT 80 ms 823.993589744 MHz
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30
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/

[

. f
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— T

.. AL
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Cellular Band, Right Band Edge for EDGE Mode

“RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -15.20 dBm
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offfet 7.4 dB "
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=
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Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.62 dBm
Ref 37.5 dBm “Att 25 dB *SWT 150 ms 823.983974359 MHz
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Cellular Band, Right Band Edge for WCDMA (BPSK) Mode
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Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -14.69 dBm
Ref 37.5 dBm “Att 25 dB *SWT 20 ms 823.599358974 MHz
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Cellular Band, Right Band Edge for HSDPA (16QAM) Mode
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Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

®

Ref 37.5 dBm
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*VBW 300 kHz
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-16.14 dBm
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3DB

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

Ref 37.5 dBm

“Att

25 dB

*RBW 100 kHz
*VBW 300 kHz
“SWT 50 ms

Marker 1 [T1 ]
-18.25 dBm
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PCS Band, Left Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -14.25 dBm

Ref 31 dBm “Att 25 dB *SWT 300 ms 1.849996795 GHz
[[30” Offg§et 7.% dB
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PCS Band, Right Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -14.55 dBm

Ref 32 dBm “Att 25 dB *SWT 120 ms 1.910025641 GHz
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PCS Band, Left Band Edge for EDGE Mode

® *RBW 5 kHz
*VBW 10 kHz

Marker 1 [T1 ]
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PCS Band, Right Band Edge for EDGE Mode
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PCS Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.63 dBm
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PCS Band, Right Band Edge for WCDMA (BPSK) Mode
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PCS Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -15.66 dBm
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PCS Band, Right Band Edge for HSDPA (16QAM) Mode
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MAXH
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PCS Band, Left Band Edge for HSUPA (BPSK) Mode
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Ref 31 dBm *Att 25 dB *SWT 100 ms 1.849996795 GHz
30 O et 7 dB
-
20
L1o ALt A dnidy st N Mt oWl NS vt
~-10 \
D1 -13 ¢iBm \
~-20
3DB
L_30 1y
»—Ay
~-50
~-60
Center 1.85 GHz 1 MHz/ Span 10 MHz

28.SEP.2018 15:07:32

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

*RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.59 dBm
Ref 31 dBm ALt 25 dB *SWT 100 ms 1.910096154 GHz
[30 Off?}et 7.% dB
-
=20
10 A Twive e

o \ LVL

D1 -13 ¢iBm
H{ZG

~-50

~-60

Center 1.91 GHz 1 MHz/ Span 10 MHz

28.SEP.2018 15:08:11
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Band 2:

Ref 30

QPSK (1.4 MHz, FULL RB) - Left Band Edge
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16-QAM (1.4 MHz, FULL RB) - Left Band Edge
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16-QAM (3.0 MHz, FULL RB) - Left Band Edge

®
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16-QAM (3.0 MHz, FULL RB) - Right Band Edge
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge
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QPSK (10.0 MHz, FULL RB) - Left Band Edge
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge
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*VBW 500 kHz -18.42 dBm
Ref 36 dBm “Att 20 dB SWT 2.5 ms 1.910240385 GHz
offfet 13[5 dB "
30
LVL
Y n | 1 r |
10 m
D1 -13 ¢iBm ¢
1
F-20 I\M DE
-30
- \%wm.u
-50
-60
Center 1.91 GHz 3 MHz/ Span 30 MHz

19.SEP.2018 14:51:12
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

®

1 rd

Date:

Date:

] “F-20

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.63 dBm
Ref 36 dBm “Att 20 dB SWT 2.5 ms 1.849871795 GHz
offfet 13][5 dB "
30
20
LVI
L1o 1 .\ o
i J \
F-10
D1 -13 {iBm } \
L_20 308
L_s0 W N.AM&M‘I
Fad
F--50:
I--60:
Center 1.85 GHz 4 MHz/ Span 40 MHz
19.SEP.2018 14:54:08
.
QPSK (20.0 MHz, FULL RB) - Right Band Edge
*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.16 dBm
Ref 36 dBm “Att 20 dB SWT 2.5 ms 1.910641026 GHz
offfet 13[5 dB "
30
[ A]
LVL

D1 -13 d¢Bm

-40
~-50 -

~-60

Center 1.91 GHz 4 MHz/ Span 40 MHz

19.SEP.2018 14:58:38

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180917004-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.65 dBm
Ref 36 dBm “Att 20 dB SWT 2.5 ms 1.849038462 GHz
offfet 13][5 dB "
30
“L20
LVL
10
A
bl AR AT T L b
i { \
F-10
D1 -13 {iBm ﬁ 1
[[-20 T l{‘ 3DB
F--40:
F--50:
I--60:
Center 1.85 GHz 4 MHz/ Span 40 MHz

Date: 19.SEP.2018 14:54:43

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -24.46 dBm
Ref 36 dBm “Att 20 dB SWT 2.5 ms 1.911730769 GHz
offfet 13]5 dB "
I-30
1 RMEaESETe}
VAXH
LvL

Fio WWWW
l
|

D1 -13 d¢iBm ‘1‘
,/—20 T 3DB
Wlmwir |

Center 1.91 GHz 4 MHz/ Span 40 MHz

Date: 19.SEP.2018 14:58:05

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

Band 4:

Date:

Date:

QPSK (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz
*VBW 100 kHz

Marker 1

[71 1
-15.75 dBm

Ref 36 dBm “Att 20 dB SWT 15 ms 1.709966346 GHz
off$et 13]5 dB "
k30
f20
Nﬂvﬁkmdwwvﬁ"“km 1wt
ALY La 1] s h| A

. :

D1 -13

Bm 1
~-20 WM’ /

~-50

~-60

Center 1.71 GHz 300 kHz/

19.SEP.2018 15:02:28

Span 3 MHz

QPSK (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -14.66 dBm
Ref 36 dBm “Att 20 dB “SWT 30 ms 1.755028846 GHz
offfet 13]5 dB "
=30
20
Ieeotbc pbats ABALAR [ il e mt
e

D1 -13

N}'
i,

o,

~-50

~-60

Center 1.755 GHz 300 kHz/

19.SEP.2018 15:04:28

Span 3 MHz

LvVL

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

®

MAXH

Date:

Date:

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.13 dBm
Ref 36 dBm “Att 20 dB SWT 15 ms 1.709942308 GHz
offfet 13][5 dB "
30
20
LVL
Lo Aol AN o sl Ao,
/f PRS-
i ﬂJ \\
F-10
D1 -13 ¢iBm / \
1 \M
k_20 M}"W “‘,A' 3DB
k-30 MW‘W
-50
--60
Center 1.71 GHz 300 kHz/ Span 3 MHz

19.SEP.2018 15:03:10

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz
*VBW 100 kHz

Marker 1

[71 1
-17.55 dBm

Ref 36 dBm ALt 20 dB *SWT 30 ms 1.755115385 GHz
offfet 13]5 dB "
30
20
LvL
1 In 'l
A

D1 -13 d¢Bm

v“"""m«w

~-30

M\N“MW
o

F-40

~-50

~-60

Center 1.755 GHz

19.SEP.2018 15:04:00

300 kHz/

Span 3 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -24.17 dBm
Ref 36 dBm “Att 20 dB SWT 30 ms 1.709884615 GHz
off$et 13]5 dB "
=30
“L20
LVL
10
. W ij\
=10 ’ 1
D1 -13 ¢iBm } g

F-20 T \ 308

L s . LL.«,AMM

o

~-50

~-60

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 15:05:35

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -26.78 dBm

Ref 30 dBm “Att 20 dB SWT 30 ms 1.755048154 GHz

30 Offget 13]5 dB

k10 WAPTVV N e LTI 7 LvL
|

D1 -13 ¢iBm \
‘/—20

3DB

2
RAL
~-50
~-60
-70
Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 21.SEP.2018 09:43:56
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.41 dBm

Ref 30 dBm *Att 20 dB SWT 30 ms 1.709960462 GHz

30 Offget 13)5 dB

L20 "

|
D1 -13 ¢iBm E
A MMJ \‘

1 g
Lo

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 21.SEP.2018 09:37:24

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -20.31 dBm
Ref 36 dBm “Att 20 dB SWT 30 ms 1.755096154 GHz
offfet 13]5 dB "
I-30
1 RMEaESETe}
VAXH
LvL
1o

|

D1 -13 d¢Bm

’ ‘WW
I-lh

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 15:06:51

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

®

1 rd

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -15.51 dBm
Ref 36 dBm “Att 20 dB SWT 5 ms 1.709983974 GHz
offfet 13][5 dB "
k30
k20
LVL
™ WMWWWWWW
o
| ]lj \\\
D1 -13 ¢iBm k
L_20 A 308
wh e
F--50
F--60
Center 1.71 GHz 1 MHz/ Span 10 MHz
19.SEP.2018 15:10:06
.
QPSK (5.0 MHz, FULL RB) - Right Band Edge
*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -15.62 dBm
Ref 30 dBm “Att 20 dB SWT 5 ms 1.755032128 GHz
30 Offset 13]5 dB
Loo LA

Lot
10 ~»MWM¢~WAHMVLAqu\ LVL

i D1 -13 ¢iBm I

§ -
[ Mg

~-50

~-60

-70

Center 1.755 GHz 1 MHz/ Span 10 MHz

21.SEP.2018 09:45:16

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

®

1 rd

Date:

Date:

] “F-20

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz
*VBW 200 kHz
SWT 5 ms

*Att 20 dB

Marker 1 [T1 ]
-17.33 dBm
1.709967949 GHz

Offset 13)5 dB

D1 -13 ¢iBm

. /F‘”“ WMW““W\

=

3DB

]

~-50

~-60

Center 1.71 GHz 1 MHz/

19.SEP.2018 15:09:25

16-QAM (5.0 MHz, FULL RB) -

*RBW 50 kHz
*VBW 200 kHz

36 dBm “Att 20 dB SWT 5 ms

Span 10 MHz

Right Band Edge

Marker 1 [T1 ]
-16.63 dBm
1.755016026 GHz

Offset 13)5 dB

Lo WWWW

10

f, D1 -13 d¢Bm \

~-30

F-40

uHHua’lnm
TR

~-50

~-60

Center 1.755 GHz 1 MHz/

19.SEP.2018 15:11:14

Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -22.31 dBm
Ref 36 dBm “Att 20 dB SWT 10 ms 1.709807692 GHz
off$et 13]5 dB "

=30

“L20

LVL
10

WW«»HWWMWWMM\

~-50

~-60

Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 15:17:32

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -16.79 dBm
Ref 36 dBm ALt 20 dB SWT 10 ms 1.755192308 GHz
offfet 13]5 dB "
30
1 RMEaESETe}
MAXH
LvL
10
WWJ\WN\,\
=10 \\
D1 -13 {iBm T
‘ﬁ'
Moty

=20 WW%% 3DB
-30 .,\,M

[[-40 [Ty
~-50
~-60
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 15:18:51

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz
*VBW 300 kHz

Marke

r i1 [T1 ]
-20.02 dBm

Ref 36 dBm “Att 20 dB SWT 10 ms 1.709967949 GHz
offfet 13]5 dB "
=30
“L20
10
A mwbh TRV TV P IS ATy
i j \
=10 ’ ‘
D1 -13 ¢iBm
=20
L s o L
. ,WW
=50
=60
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 15:17:09

3DB

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz
*VBW 300 kHz

Ref 36 dBm “Att 20 dB SWT 10 ms

Marke

r i1 [T1]
-21.24 dBm
1.755064103 GHz

Offset 13)5 dB
30

1 RMEaESETe}

A Madra, oy N
v v - v

. |

g
(T

-40 ke

~-50

~-60

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 15:19:21

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -16.05 dBm
Ref 36 dBm “Att 20 dB SWT 2.5 ms 1.709951923 GHz
off$et 13]5 dB "
=30
“L20
IMAXH
i / \
=10
D1 -13 ¢iBm ’ L

~-50

~-60

Center 1.71 GHz

Date: 19.SEP.2018 15:20:34

& Att

3 MHz/

Span 30 MHz

QPSK (15.0 MHz, FULL RB) - Right Band Edge

Spectrum |

(=)

Ref Level 23.50 dBm

20 de

Offset
SWT

13.50 dB @ RBW 200 kHz
19 ps & VBW 500 kHz

Mode Auto FFT  Input 1 AC

O1Rm Max

20 dBm

mM1[1]

10 airm

-20.29 dBm
1.7550430 GHz

0/dBm

~10 dem

-20 dBm

D1 -13.000

dBrmr

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 1.755 GHz

691 pts

Span 30.0 MHz

Date: 30.SEP.2018 16:48:53

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -22.60 dBm
Ref 36 dBm “Att 20 dB SWT 2.5 ms 1.709855769 GHz
off$et 13]5 dB "
=30
“L20

MAXH

I

Nk
'
{
;

D1 -13 ¢iBm

~-50

~-60

Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 19.SEP.2018 15:21:14

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

Spectrum | lné:[ l

Ref Level 23.50 dBm Offset 13.50 dB @ RBW 200 kHz
|& ALt 20 dB SWT 19 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 4C
O 1Rm Max

20 dBm M1[1] -21.32 dBm
1.7550430 GHz

10:dBm

0/dBm

-10 dBm

D1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 1.755 GHz 691 pts Span 30.0 MHz

Date: 30.SEP.2018 16:45:35
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -18.12 dBm
Ref 36 dBm “Att 20 dB SWT 2.5 ms 1.709983974 GHz
off$et 13]5 dB "
=30
“L20

D1 -13 ¢iBm

X )f“““ "‘“”““’”‘“””““’”“’“””“””\&
{, 1

L_20 30B

el

~-50

~-60

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 19.SEP.2018 15:27:01

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® “RBW 200 kHz Marker 1 [T1 ]
“VBW 500 kHz -20.58 dBm
Ref 36 dBm “Att 20 dB SWT 2.5 ms 1.755128205 GHz
offfet 13]5 dB "
I-30
1 RMEaESETe}
VAXH
LvL
1o

Wl
]LO b1 -13 giBm 1%“ B

F-40

~-50

~-60

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 19.SEP.2018 15:28:23
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

® “RBW 200 kHz Marker 1 [T1 ]

“VBW 500 kHz -23.80 dBm
Ref 36 dBm “Att 20 dB SWT 2.5 ms 1.709983974 GHz
off$et 13]5 dB "

=30

“L20

LVL
10

e e

L | |
I ] Il
L_s0 ca dl..lww ‘\

~-50

~-60

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 19.SEP.2018 15:27:31

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.78 dBm

Ref 30 dBm “Att 20 dB SWT 5 ms 1.755352641 GHz

30 Offget 13]5 dB

L Atk il e
A Mo A b\ & et
Pt I'l Lw"ll'w

D1 -13 ¢iBm
{—20

k-40

_______

~-50

~-60

-70

Center 1.755 GHz 4 MHz/ Span 40 MHz

Date: 21.SEP.2018 09:46:57
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ180917004-00D

Band 5:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -14.62 dBm
Ref 36 dBm ALt 20 dB SWT 15 ms 824 .000000000 MHz
off$et 13]5 dB "
30
1 RV
MAXH

. / \

~-10
D1 -13 d¢iBm d \

B il i o d.
e

1l

F-40

~-50

~-60

Center 824 MHz 300 kHz/ Span 3 MHz

Date: 19.SEP.2018 15:31:13

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.85 dBm
Ref 36 dBm “Att 20 dB SWT 15 ms 849_048076923 MHz
offfet 13]5 dB "
=30
Y - 20
MAXH

D1 -13 ¢iBm j{‘ T

~-50

~-60

Center 849 MHz 300 kHz/ Span 3 MHz

Date: 19.SEP.2018 15:32:45

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

®

1 rd

Date:

Date:

] “F-20

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -17.75 dBm
Ref 36 dBm “Att 20 dB SWT 15 ms 823.865384615 MHz
off$et 13]5 dB "
=30
[ A
20

I [ \

F-10
D1 -13 ¢iBm i AN

~-50

~-60

Center 824 MHz 300 kHz/ Span 3 MHz

19.SEP.2018 15:31:42

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.62 dBm
Ref 36 dBm “Att 20 dB SWT 15 ms 849.057692308 MHz
offfet 13]5 dB "
I-30
LA
LvL
DR LT i P VAL Y
O // \\
F-10
I Io1 -13 iem !
1
e g Tl H
™ VM"M%W
F--40
I--50
F--60
Center 849 MHz 300 kHz/ Span 3 MHz

19.SEP.2018 15:32:20

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180917004-00D

®

MAXH

Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.33 dBm
Ref 36 dBm “Att 20 dB SWT 30 ms 824 .000000000 MHz
off$et 13]5 dB "
=30
20

L1o A g " I

f WY BRI o T gy
I

[ ’) \\

D1 -13 ¢iBm

\ 3DB

A fgly MMJWW”“W

~-50

~-60

Center 824 MHz 600 kHz/ Span 6 MHz

19.SEP.2018 15:35:13

QPSK (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -26.05 dBm
Ref 36 dBm ALt 20 dB SWT 30 ms 849.211538462 MHz
offfet 13]5 dB "
30
20
LvL

W WNWMWWM\‘

D1 -13 d¢Bm
i_zo \ 3DB
1
F-30 T bty i A

F-40

~-50

~-60

Center 849 MHz 600 kHz/ Span 6 MHz

19.SEP.2018 15:36:55

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

®

1 rd

Date:

Date:

] “F-20

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -23.16 dBm
Ref 36 dBm “Att 20 dB SWT 30 ms 823.750000000 MHz
off$et 13]5 dB "
=30
20

I
D1 -13 ¢iBm

P,
|

3DB
T LWW %
NS

~-50

~-60

Center 824 MHz 600 kHz/ Span 6 MHz

19.SEP.2018 15:35:44

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]

“VBW 100 kHz -24.83 dBm
Ref 36 dBm ALt 20 dB SWT 30 ms 849.144230769 MHz

offfet 13]5 dB "
30
LvL

Iy Manauia ,UuJ\w
=110 \‘

D1 -13 d¢Bm \

L_30 v
Py
-40
-50
-60
Center 849 MHz 600 kHz/ Span 6 MHz

19.SEP.2018 15:36:30

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ180917004-00D

®

1 rd

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

“RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz -14.33 dBm
Ref 36 dBm “Att 20 dB *SWT 10 ms 824 .005000000 MHz
off$et 13]5 dB "
=30
[ A
20
LVL
L1o YLV TP | P Y PR N N
[ W e e | '\h M{
i 'r' \v
=10 H
D1 -13 ¢iBm
L_20 3DB

30 i A

~-50

~-60

Center 824 MHz

19.SEP.2018 15

:46:10

1 MHz/

Span 10 MHz

QPSK (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz
*VBW 200 kHz

Ref 30 dBm

“Att 20 dB

“SWT 20 ms

Marker 1 [T1 ]
-14.54 dBm
849.016025641 MHz

30 Offget 13

5 dB

Acylh AL
Y

I .7
Mr At

D1 -13
d

Bm

~-30

k-40

~-50

~-60

-70

Center 849 MHz

21.SEP.2018 09

:56:04

1 MHz/

Span 10 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp.

(Shenzhen)

Report No.: RSZ180917004-00D

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz
*VBW 200 kHz

®

Marker 1

[t1 1]
-14.11 dBm

Ref 36 dBm *Att 20 dB SWT 5 ms 823.988974359 MHz
offfet 13][5 dB "

30
B 20

k1o ath A\ TV VR S Y

Lo \

~-10

D1 -13 ¢iBm

A

R

k-a0

~-50

~-60

Center 824 MHz 1 MHz/ Span 10 MHz
Date: 19.SEP.2018 15:45:05

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz
*VBW 200 kHz

Marker 1

[71 1
-17.62 dBm

Ref 36 dBm ALt 20 dB *SWT 10 ms 849.048076923 MHz
offfet 13]5 dB "
30
1 RV
MAXH
AL
ANl

IBE

e

~-30

F-40

~-50

~-60

Center 849 MHz

Date: 19.SEP.2018 15:49:33

1 MHz/

Span 10 MHz

3DB

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.- RSZ180917004-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.26 dBm
Ref 36 dBm “Att 20 dB *SWT 10 ms 823.977948718 MHz
off$et 13]5 dB "
=30
“L20

: i

~-10
D1 -13 ¢iBm ‘J ]‘

L_20 30B

\’\}M\W Ll

~-30

F-40

~-50

~-60

Center 824 MHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 15:52:08

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.29 dBm
Ref 36 dBm “Att 20 dB SWT 10 ms 849.096153846 MHz
offfet 13]5 dB "
I-30
1 RMEaESETe}
VAXH

10
r“ D1 -13 d¢Bm

~-20

~-50

~-60

Center 849 MHz 2 MHz/ Span 20 MHz

Date: 19.SEP.2018 15:53:02
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®

1 rd

Date:

Date:

] “F-20

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.06 dBm
Ref 36 dBm “Att 20 dB *SWT 10 ms 823.977948718 MHz
off$et 13]5 dB "
=30
20

K /“”‘“W‘WW%\

~-10 J
D1 -13 ¢iBm \
L_20 3DB
Mw““"ﬂm'
F-a0
~-50
~-60
Center 824 MHz 2 MHz/ Span 20 MHz

19.SEP.2018 15:51:24

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.93 dBm
Ref 36 dBm ALt 20 dB SWT 10 ms 849.064102564 MHz
offfet 13]5 dB "
30
LvL

D1 -13 d¢Bm \l
-20 3DB
y

L-30 ITTWITIND
40 %NM

~-50

~-60

Center 849 MHz 2 MHz/ Span 20 MHz

19.SEP.2018 15:53:28
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Band 12:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.51 dBm
Ref 36 dBm ALt 20 dB *SWT 20 ms 698.860576923 MHz
off$et 13]5 dB "
30
1 RV
MAXH
LvL
P o AN

. / k

~-10
D1 -13 d¢iBm I W‘

~-50

~-60

Center 699 MHz 300 kHz/ Span 3 MHz

Date: 19.SEP.2018 15:56:21

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -16.94 dBm
Ref 36 dBm “Att 20 dB “SWT 20 ms 716.048076923 MHz
offfet 13]5 dB "
=30
Y - 20
MAXH
LvL

Lo .ivln 3 “ﬂ‘u LAY ,\
D1 -13 ¢iBm I
in‘! &'—HJ-“" ' 308

~-50

~-60

Center 716 MHz 300 kHz/ Span 3 MHz

Date: 19.SEP.2018 15:58:09
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16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® “RBW 30 KkHz Marker 1 [T1 ]
“VBW 100 kHz -15.56 dBm
Ref 36 dBm “Att 20 dB “SWT 20 ms 698.711538462 MHz
offfet 13][5 dB "
k30
1 RMVEaESTe}
MAXH
LVL
1o i b i S A P L i g

. [
[ PP o i / \w

k-40

~-50

~-60

Center 699 MHz 300 kHz/ Span 3 MHz

Date: 19.SEP.2018 15:56:55

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.94 dBm
Ref 36 dBm ALt 20 dB *SWT 20 ms 716.009615385 MHz
offfet 13]5 dB "
30
1 RV
MAXH
LvL
Lio Nty gl i i

Ay u\

R \
ﬁ! D1 -13 d¢Bm \J\'
I h“wﬂ W\j\lw 3DB

~-30 "’N';\FNM

F-40

~-50

~-60

Center 716 MHz 300 kHz/ Span 3 MHz

Date: 19.SEP.2018 15:57:46
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QPSK (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.19 dBm
Ref 36 dBm “ ALt 20 dB SWT 30 ms 698.980769231 MHz
offfet 13[5 dB "
—30
Y - |20
MAXH

1 D1 -13 diBm / !

| o Mt Ll

—-50

—-60

Center 699 MHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 16:05:15

QPSK (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -23.31 dBm

Ref 30 dBm “Att 20 dB SWT 30 ms 716.134384615 MHz

30 Offget 13]5 dB

20 “
1 RM|
[VAXH [P A e A L ol
A ) AT L T \l\ bV
{10 L

D1 -13 ¢iBm \
X—ZO +

k-40

~-50

~-60

-70

Center 716 MHz 600 kHz/ Span 6 MHz

Date: 21.SEP.2018 09:52:04
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16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -26.55 dBm
Ref 36 dBm “Att 20 dB SWT 30 ms 698.903846154 MHz
off$et 13]5 dB "
=30
“L20
LVL
10
B (W ldh"\ M]'I‘ U“\Mﬂ\ \
=10 ’ ]
D1 -13 ¢iBm / ‘1
L_20 308

| a0 oyl o i

~-50

~-60

Center 699 MHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 16:05:48

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -25.05 dBm
Ref 36 dBm ALt 20 dB SWT 30 ms 716.413461538 MHz
offfet 13]5 dB "
-30
[ A]
Y - |20
MAXH
LvL
-10

] WWWWM‘\
1-0 D1 -13 Bm 1\

”"'*%v«\%

—-50

—-60

Center 716 MHz 600 kHz/ Span 6 MHz

Date: 19.SEP.2018 16:09:22
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Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -15.37 dBm
Ref 36 dBm ALt 20 dB SWT 5 ms 698.951923077 MHz
offfet 13]5 dB "
30
20
LVL
10 \ A
/’ VRIS MW]W
i j k
~-10 \‘
D1 -13 d¢Bm mf
-20 MI 3DB
Lo MWW
W’W
~-50
~-60
Center 699 MHz 1 MHz/ Span 10 MHz
19.SEP.2018 16:14:20

QPSK (5.0 MHz, FULL RB) - Right Band Edge

“RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz -15.58 dBm
Ref 30 dBm *Att 20 dB SWT 5 ms 716.070282051 MHz
30 Offset 1315 dB
L20
Y WM Aty v‘v‘\m!‘l Al bl otk
W W ""'Y\ LvVL
L10 k
¥ D1 -13 {¢iBm !1
F-20
lhﬂ“uﬁﬁﬂnqhﬁ#MNﬂAhVMMLi 30B
L_s0 [N LA Y
A AR N T \J\A‘M
-40
-50
-60
-70
Center 716 MHz 1 MHz/ Span 10 MHz
21.SEP.2018 09:53:35
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge

®

Ref 36 dBm

*Att 20 dB

*RBW 50 kHz
*VBW 200 kHz
*SWT 10 ms

Marker 1 [T1 ]

-18.17 dBm
698.967948718 MHz

=30
“L20
10
WWWWW\
i J \
[ D1 -13 Bm ’ u
1l
L 20 )

o it

e

el L
A4

~-60

Center 699 MHz

Date: 19.SEP.2018 16:11:54

1 MHz/

Span 10 MHz

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

Ref 36 dBm

“Att 20 dB

*RBW 50 kHz
*VBW 200 kHz
“SWT 10 ms

Marker 1 [T1 ]

-18.17 dBm
698.967948718 MHz

Offset 13)5 dB

II

LvL

o

[WWJM«»M«

D1 -13 d¢Bm

r—

w1

o it

J,,AM v

Center 699 MHz

Date: 19.SEP.2018 16:11:54

1 MHz/

Span 10 MHz
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®

1 rd

Date:

Date:

] “F-20

QPSK (10.0 MHz, FULL RB) - Left Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.37 dBm
Ref 36 dBm “Att 20 dB SWT 10 ms 698.967948718 MHz
off$et 13]5 dB "
=30
20

L_30 I RN
Wi

=50

~-60

Center 699 MHz 2 MHz/ Span 20 MHz

19.SEP.2018 16:23:27

QPSK (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.39 dBm
Ref 36 dBm ALt 20 dB SWT 10 ms 716.096153846 MHz
offfet 13]5 dB "
30
LvL

D1 -13 d¢Bm l

F-40

~-50

~-60

Center 716 MHz 2 MHz/ Span 20 MHz

19.SEP.2018 16:24:02
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®

1 rd

Date:

Date:

] “F-20

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.29 dBm
Ref 36 dBm “Att 20 dB SWT 10 ms 698.839743590 MHz
offfet 13][5 dB "
30
A
20
LVL
k10 LLmAJVhJiJf
fﬂuaALLJfLAﬂ,HMVLJulﬂhJ”“ “W
i } \
F-10
D1 -13 {iBm Vi \u
k20 fi 308
k30 M
ot .
F--50:
I--60:
Center 699 MHz 2 MHz/ Span 20 MHz

19.SEP.2018 16:23:04

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -23.63 dBm
Ref 36 dBm “Att 20 dB SWT 10 ms 716.032051282 MHz
offfet 13]5 dB "
I-30
LA
LvL
1o
10 \
D1 -13 ¢iBm
i[zo DE
ey
a0 Mm
I--50
F--60
Center 716 MHz 2 MHz/ Span 20 MHz

19.SEP.2018 16:24:25
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 52 %
ATM Pressure: 101.0 kPa

The testing was performed by Haiguo Li on 2018-09-28.

EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.
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Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error —
(Vo) (Hz) (ppm)
-30 12 0.0143 2.5
-20 7 0.0084 2.5
-10 9 0.0108 2.5
0 6 0.0072 2.5
10 3.7 5 0.0060 2.5
20 4 0.0048 2.5
30 5 0.0060 25
40 7 0.0084 2.5
50 10 0.0120 2.5
- V min.= 3.5 12 0.0143 25
V max.= 4.2 13 0.0155 25
EDGE Mode
Middle Channel, f,=836.6MHz
e | Jo | P Eee |
(Voo) (Hz) (ppm)

-30 10 0.0120 2.5
-20 11 0.0131 2.5
-10 9 0.0108 2.5
0 4 0.0048 2.5
10 3.7 4 0.0048 2.5
20 2 0.0024 2.5
30 4 0.0048 2.5
40 6 0.0072 2.5
50 8 0.0096 25
- V min.= 3.5 1 0.0131 25
V max.= 4.2 17 0.0203 2.5

FCC Part 27, FCC Part 22H/24E
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WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error e
(Vo) (Hz) (ppm)
-30 -11 -0.0131 2.5
-20 -15 -0.0179 2.5
-10 -17 -0.0203 2.5
0 -15 -0.0179 2.5
10 3.7 -15 -0.0179 2.5
20 -14 -0.0167 2.5
30 -15 -0.0179 2.5
40 -18 -0.0215 2.5
50 -19 -0.0227 2.5
- V min.=3.5 -20 -0.0239 25
V max.= 4.2 -21 -0.0251 25
PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
C) Supplied Error Error Result
(Voo) (Hz) (ppm)
-30 7 0.0037 pass
-20 6 0.0032 pass
-10 6 0.0032 pass
0 6 0.0032 pass
10 3.7 5 0.0027 pass
20 5 0.0027 pass
30 6 0.0032 pass
40 7 0.0037 pass
50 10 0.0053 pass
- V min.= 3.5 15 0.0080 pass
V max.= 4.2 20 0.0106 pass
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EDGE Mode
Middle Channel, f,=1880.0 MHz
temperaure | SO TR PR L
(Vo) (Hz) (ppm)
-30 5 0.0027 pass
-20 5 0.0027 pass
-10 4 0.0021 pass
0 4 0.0021 pass
10 3.7 3 0.0016 pass
20 3 0.0016 pass
30 4 0.0021 pass
40 7 0.0037 pass
50 17 0.0090 pass
V min.= 3.5 20 0.0106 pass
2 V max.= 4.2 23 0.0122 pass
WCDMA Mode
Middle Channel, f,=1880.0 MHz
Tem;()g)ature Voltag(:} ::)pplied Fr;gl;s;lcy FrE(:‘l:z?cy Result
(Hz) (ppm)
-30 -12 -0.0064 pass
-20 -13 -0.0069 pass
-10 -19 -0.0101 pass
0 -14 -0.0074 pass
10 3.7 -18 -0.0096 pass
20 -17 -0.0090 pass
30 -18 -0.0096 pass
40 -19 -0.0101 pass
50 -20 -0.0106 pass
V min.=35 -23 -0.0122 pass
2 V max.= 4.2 -25 -0.0133 pass
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LTE:
QPSK:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem;()g)ature Volta%z f:)[)plied Frg}:ﬁ:cy Fr::(}.l:(e);lcy Result
(Hz) (ppm)
-30 -9 -0.00479 pass
-20 -10 -0.00532 pass
-10 -15 -0.00798 pass
0 -8 -0.00426 pass
10 3.7 -10 -0.00532 pass
20 -7 -0.00372 pass
30 -10 -0.00532 pass
40 -12 -0.00638 pass
50 -13 -0.00691 pass
V min.= 3.5 -16 -0.00851 pass
20 V max.= 4.2 -17 -0.00904 pass
Band 4:
20 MHz Bandwidth
Temperature SESKEZ ; F. Fu F.Limit | Fy Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.3228 1754.3169 1710.0000 1755.0000
-20 1710.3237 1754.3158 1710.0000 1755.0000
-10 1710.3242 1754.3191 1710.0000 1755.0000
0 1710.3245 1754.3189 1710.0000 1755.0000
10 3.7 1710.3245 1754.3160 1710.0000 1755.0000
20 1710.3229 1754.3132 1710.0000 1755.0000
30 1710.3290 1754.3137 1710.0000 1755.0000
40 1710.3239 1754.3172 1710.0000 1755.0000
50 1710.3282 1754.3135 1710.0000 1755.0000
26 V min.=3.5 1710.3253 1754.3178 1710.0000 1755.0000
V max.= 4.2 1710.3216 1754.3157 1710.0000 1755.0000
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Band 5:
10.0 MHz Middle Channel, f,=836.5MHz
Teml()%')ature Voltag(s/ ::)pplied Frg}};s:cy Frg:l:g;lcy (I;)lll)l:lt)
(Hz) (ppm)

-30 14 0.016736 2.5

-20 10 0.011955 2.5

-10 12 0.014345 2.5

0 7 0.008368 2.5

10 3.7 8 0.009564 2.5

20 9 0.010759 2.5

30 4 0.004782 2.5

40 10 0.011955 2.5

50 15 0.017932 2.5

V min.= 3.5 20 0.023909 2.5

20 V max.= 4.2 27 0.032277 2.5

Band 12:
10 MHz Bandwidth
Power .. —
U R I I B
(Vnc)

-30 699.2104 715.2366 699.0000 716.0000
-20 699.2207 715.3214 699.0000 716.0000
-10 699.2215 715.3356 699.0000 716.0000
0 699.2312 715.4523 699.0000 716.0000
10 3.7 699.2356 715.5623 699.0000 716.0000
20 699.3205 715.6474 699.0000 716.0000
30 699.3425 715.6574 699.0000 716.0000
40 699.3456 715.6658 699.0000 716.0000
50 699.3785 715.6752 699.0000 716.0000
o V min.= 3.5 699.4211 715.6895 699.0000 716.0000
V max.= 4.2 699.4266 715.6955 699.0000 716.0000
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16QAM:
Band 2:
10.0 MHz Middle Channel, f,=1880MHz
Tem;()g)ature Voltag(:} ::)pplied Fr;gl;s;lcy FrE(:‘l:z?cy Result
(Hz) (ppm)
-30 -14 -0.0074 pass
-20 -10 -0.0053 pass
-10 -8 -0.0043 pass
0 -9 -0.0048 pass
10 3.7 -7 -0.0037 pass
20 -5 -0.0027 pass
30 -7 -0.0037 pass
40 -11 -0.0059 pass
50 -15 -0.0080 pass
20 V min.= 3.5 -18 -0.0096 pass
V max.= 4.2 -20 -0.0106 pass
Band 4:
20 MHz Bandwidth
Temperature | P e F, Fu F,Limit | Fy Limit
°C) Voo) (MHz) (MHz) (MHz) (MHz)
-30 1710.5788 1754.3556 1710.0000 1755.0000
-20 1710.5728 1754.3570 1710.0000 1755.0000
-10 1710.5767 1754.3597 1710.0000 1755.0000
0 1710.5747 1754.3558 1710.0000 1755.0000
10 3.7 1710.574 1754.3562 1710.0000 1755.0000
20 1710.5718 1754.3575 1710.0000 1755.0000
30 1710.5772 1754.3550 1710.0000 1755.0000
40 1710.5785 1754.3559 1710.0000 1755.0000
50 1710.5778 1754.3558 1710.0000 1755.0000
26 V min.= 3.5 1710.5757 1754.3542 1710.0000 1755.0000
V max.= 4.2 1710.5751 1754.3584 1710.0000 1755.0000
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Band 5:
10.0 MHz Middle Channel, f,=836.5MHz
Teml()%')ature Voltag(s/ ::)pplied Frg}};s:cy Frg:l:g;lcy (I;)lll)l:lt)
(Hz) (ppm)

-30 9 0.010759 2.5

-20 8 0.009564 25

-10 14 0.016736 25

0 8 0.009564 2.5

10 3.7 4 0.004782 2.5

20 2 0.002391 25

30 4 0.004782 2.5

40 8 0.009564 25

50 10 0.011955 25

20 V min.= 3.5 20 0.023909 25

V max.= 4.2 25 0.029886 2.5

Band 12:
10 MHz Bandwidth
Power .. —
U R I I B
(Vnc)

-30 699.2021 715.2305 699.0000 716.0000
-20 699.2102 715.3204 699.0000 716.0000
-10 699.2206 715.3312 699.0000 716.0000
0 699.2304 715.4230 699.0000 716.0000
10 3.7 699.2321 715.5012 699.0000 716.0000
20 699.3212 715.6462 699.0000 716.0000
30 699.3362 715.6555 699.0000 716.0000
40 699.3425 715.6623 699.0000 716.0000
50 699.3635 715.6731 699.0000 716.0000
o V min.= 3.5 699.4012 715.6804 699.0000 716.0000
V max.= 4.2 699.4125 715.6941 699.0000 716.0000

whxdk* END OF REPORT *#**%*%*
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